Inhoudsopgave

Drijffwerk HUIS '04 ..o ettt ettt 24
INAEX ..ottt ettt et ettt ettt et et e s 98
KOPPEING 02 ..o ettt et e e arae s 18
Motorsteun & Kappen 'O1 .. ...t ea e 10
PTO & Tandwielen '00 ..............ccooiiiiiiiiiiee et e et e e e e et e e eaeeeraeeees 34
REMMEN "0 ... 82
SChakelIPOKEN '04 ... ... ... ettt ettt ettt 78
N Ted S s 1 TSR 96
Stuur & Kabels '02 ...t e e aa e, 66
STUUDOOML 102 ... oottt ettt ettt ettt 48
Wielassen & FIENZEN "00 .............ccoooiiiiiii et 40



Code
001 1 12621
001 2 12649
001_3 12676
001_4 12698
002_0 12722
002_1_12741
002 2 12761
002_3 12779
003_0_12805
003 1 12834
003 _2 12864
004_0_12893
004 1 12930
004 2 12967
006_0_13060
006_1 13089
007_0_13116
007_1_13140
007_2 13157
007_3 13177
008_0_13197
008 1 13255
008 2 13308
008_3_13362
008 _4 13416
009 0 13470
009_1_13502
009 2 13534
009 3 13564
009_4_13594
010 _0 13623
010_1_13645
011_3 13744
012 0 13785

Description

BODYGUARD

BODYGUARD

BODYGUARD

BODYGUARD

SELF-VENTILATING CONE CLUTCH
SELF-VENTILATING CONE CLUTCH
SELF-VENTILATING CONE CLUTCH
SELF-VENTILATING CONE CLUTCH
GEARBOX

GEARBOX (500-520/30-530S/S2)
GEARBOX (500-520-530)

GEARS

GEARS

GEARS (500-520/30-530S/S2)
DIFFERENTIAL (530)
DIFFERENTIAL (530)

STEERING COLUMN

STEERING COLUMN

STEERING COLUMN

STEERING COLUMN (500/10/20/30-530S/S2)
HANDLEBAR

HANDLEBAR

HANDLEBAR

HANDLEBAR (500-510-520-530)
HANDLEBAR (500-510-520-530)
CONTROLS

CONTROLS

CONTROLS (500-510-520-530)
CONTROLS(500/10/20/30-530S/S2)
CONTROLS(500/10/20-530-530S2)
BRAKES

BRAKES

WHEELS

STICKERS

Notes
Version:
Version:

Version:

Version:

Version:

Version:

Version:
Version:

MF 530, MF 520
MF 510, MF 530, MF 520, MF 500

MF 530, MF 500, MF 520

MF 520, MF 530

MF 530, MF 520, MF 500

MF 520, MF 530, MF 500

MF 500, MF 520, MF 530
MF 510, MF 530, MF 520, MF 500

Motor mower 530



Code Description Notes
012_1 13807  STICKERS
012_2 13824  STICKERS
013_0_13845  STICKERS
013_1 13860  STICKERS

Motor mower 530



56147499
31411064 BAS VANGUARD 14 HP
31111030 (Mex10)

55252316 %

(500) ¥ 590.57561 — £, " —BASV. 14Hp-
* 561.56152 (B4 __6LD 435
TE — — 15D 315
— AZ20
31112160 (MEx20) S05TTS % —ALNK0
31421083 L IM3ss
312.11080 | aT3%0
{15 LD 315) 312.41100
(B&S V.14 Hp) 312.41080 30000628
(151D 315) 314.11104 o Do I
(B&S V.14 Hp) 314.11084
(15'LD 315) {M10x40) 311.12213 [
311.12150 (M820)
BAS V.14 ,
[ Hp) (MBx40) 31112154 ooty
550.56051 (15LD 315) 3112150 [M320] %
~ 590.47454 (B&S V.14 Hp)
— 59056052 (BL0435) % S - sa0s7579 4 | RS V.14HP
500473927 (A 220) _ 60435
ALN 330 ' —15L0 315
— 2047450 IM 359 ' —A 220
31423084 AT 330 L 58057576 % -+—ALN 330
V = verde - vert - green - griin Sl SO L1151 (Max18) —IM 359
— AT 30
CARROZZERIA (500 - 520 - 530) e
|FERRARI| 500 : 95 GARROGERIA BODY PPV e e 01.01
Sefe A3 DER MASCHOME | T
CAROSSERIE KAROSSERIE 1631
& N 54102.09.1996




Pos. Code Q.ty Description Notes
30000628 30000628 0  CABLE GLAND 90/200/30
31111090 31111090 0  SCREW TE M5X10 UNI 5739 8G
31111151 31111151 0  SCREW TE M8X16 UNI 5739 8G
31112150 31112150 0  SCREW TE M8X20 UNI 5739 8G
31112154 31112154 0 SCREW TE M8X40 UNI 5739 8G
31112213 31112213 0  SCREW TE M10X40 UNI 5739
31211080 31211080 0 NUTMS8
31241080 31241080 0  SELFLOCK NUT M8
31241100 31241100 0  SELFLOCK NUT M10 6S
31411064 31411064 0  WASHER 6,4x12,5
31411084 31411084 0  WASHER 8,4x17
31411104 31411104 0  WASHER 10,5x18
31421083 31421083 0 WASHER
31423084 31423084 0  SPRING WASHER 8,4
55252316 55252316 0 BODYWORK
56147499 56147499 0 GUARD
56156152 56156152 0 GUARD
59047450 59047450 0  SHIELD
59047454 59047454 0 SHIELD
59047927 59047927 0  SHIELD
59056051 59056051 0 SHIELD
59056052 59056052 0 SHIELD
59057561 59057561 0 SHIELD
59057575 59057575 0 HOLDER
59057576 59057576 0 HOLDER
59057579 59057579 0 HOLDER
59057580 59057580 0 HOLDER
SERIAL CODE REV
BODYGUARD 001 1 12621

Version: MF 530, MF 520



(500)

{2) tav. 07.02 % 561.52241

* 3421083

56147459

F.—E'I-I.HGEA B&S VANGUARL 14 HP

S ana0s0 (Mex10)
i

il

55252018

(15LD 315)312.41100

(BES V.14 Hp) 312.“@]_\ . 5
(15 LD 315) 314.11104 U AS—— 300 00628
(B85 V.14 w}au.nm} f ;
{15 LD 315) (M10x40) 31112213, N 31421082

N,

(BAS V.14 Hp) (MAx40) 31112154 — 31112150 {MBx20)

500,56051 (15L0 315)
59047454 (B4S V.14 Hp) | 0, & (180
-~ 530.56052 (6LD435) \ — 52058084 & |~ BAS V.14 Hp
50047927 (A 220 - A 180) ) 6LD 435
| - ALN 330 TE:h'_m'-lj-E_l — 15L0 318
“— 53047450 + IM 353 i " AZ20
—— 31423084 ~ AT30 ~590.56962 -1 — ALN3a0
— 311.11151 (MAx15) - IM355
e AT 330
CARROZZERIA (500 - 510 - 520 - 530) i e
DE LA MAC HENE 22650 (530) U“l 02
|| FERRARI | seri GARROGERIA BODY FROM THE WACHHE 168833 (520) .
AR CEFR MASCHINE
CAHOSSEHIE KAROSSERIE w (510)
* N 30952 (500) 9/1997




Pos. Code Q.ty Description Notes
30000628 30000628 0  CABLE GLAND 90/200/30
31111090 31111090 0  SCREW TE M5X10 UNI 5739 8G
31111151 31111151 0  SCREW TE M8X16 UNI 5739 8G
31112150 31112150 0  SCREW TE M8X20 UNI 5739 8G
31112154 31112154 0 SCREW TE M8X40 UNI 5739 8G
31112213 31112213 0  SCREW TE M10X40 UNI 5739
31121007 31121007 0 SCREW BCEI M8X20 1SO7380
31241080 31241080 0  SELFLOCK NUT M8
31241100 31241100 0  SELFLOCK NUT M10 6S
31411064 31411064 0  WASHER 6,4x12,5
31411084 31411084 0  WASHER 8,4x17
31411104 31411104 0  WASHER 10,5x18
31421083 31421083 0 WASHER
31423084 31423084 0  SPRING WASHER 8,4
55252316 55252316 0 BODYWORK
56147499 56147499 0 GUARD
56152241 56152241 0 CARROZZERIA MF LAT./97 *V*
56156152 56156152 0 GUARD
59047450 59047450 0 SHIELD
59047454 59047454 0  SHIELD
59047927 59047927 0 SHIELD
59056051 59056051 0 SHIELD
59056052 59056052 0 SHIELD
59056982 59056982 0 HOLDER
59056984 59056984 0 HOLDER
59056986 59056986 0 HOLDER
SERIAL CODE REV
BODYGUARD 001 _2 12649

Version: MF 510, MF 530, MF 520, MF 500



500 910 - 520 - 530

S61.52241
31421082 —

311.21007— |

311.12150 (M8X20)

500 55082
(15 LD 315 / 350} 312 41100~
312 41080
(15 LD 315/ 350) 314 11104—,_g'=
314.11084 - ) Y —500.47927 (A 220)
s —500,47454 (ACT 280 / 340) | (ALN 330)
E 560 56051 {15 LD 315 350) 500 47450 r (M 358)
1 |590,56089 {HONDA G150 - Gx160 - Gx200) % - S (AT 330}
L500:55111 (Yanmar L100 AE) % g%
(M840) 311.12154 - |
(15 LD 315/ 350) (M10x40) 31112213
DALLA MACTHMNA SEGEOREUASAENTD Ko
CARROZZERIA o LA WASUHA —
°E LA MACHPE BEVSON 03
Fm . BODY CAROSSERIE FHOM HE MACHNE MSE A JOUR
slere = = AR DER WASCHRE n m—
CARRCCERIA KAROSSERIE APLATAME! 1/2000
*N. ANPRSSUNG

j




Pos. Code Q.ty Description Notes
31111151 31111151 0  SCREW TE M8X16 UNI 5739 8G
31112150 31112150 0  SCREW TE M8X20 UNI 5739 8G
31112154 31112154 0  SCREW TE M8X40 UNI 5739 8G
31112213 31112213 0  SCREW TE M10X40 UNI 5739
31121007 31121007 0 SCREW BCEI M8X20 ISO7380
31241080 31241080 0  SELFLOCK NUT M8
31241100 31241100 0  SELFLOCK NUT M10 6S
31411084 31411084 0  WASHER 8,4x17
31411104 31411104 0  WASHER 10,5x18
31421083 31421083 0  WASHER
31423084 31423084 0  SPRING WASHER 8,4
55252316 55252316 0 BODYWORK
56152241 56152241 0 CARROZZERIA MF LAT./97 *V*
58056991 58056991 0  CABLE GLAND
59047450 59047450 0 SHIELD
59047454 59047454 0 SHIELD
59047927 59047927 0 SHIELD
59056051 59056051 0  SHIELD
59056089 59056089 0 SHIELD
59056111 59056111 0  SHIELD
59056982 59056982 0 HOLDER
SERIAL CODE REV

BODYGUARD

001_3_ 12676



510 - 520 - 530 - 530S * - 53052 *

(15 L0 315/ 350} 312.41

32 ,,;",ﬁ]—

(15 LD 35/ 350) 411104 _F

& ﬁqm] +*
P £51.56110 % (ACT 2807 340)

S 59056081 (15 LD 315/ 350)
41 560 56089 [HONDA Gx120 ¥ - G160 - Gx200) S, '
| 56111 (Yanmar L100 AE] e, e 11 X305
{NExA0) 311.12154- =
{15 LD 315 1 350] (NM10w40) 311.12213 ] (MEx16) 311.1115
CARROZZERIA 0F LA MAACURA i -
A .
DE LA MACHINE REWRCH 01 4
serie 5 BODY CARDSSERIE L I | i can .
ARROCER KAROSSERIE e APUAENTD




Pos. Code Q.ty Description Notes
31111151 31111151 0  SCREW TE M8X16 UNI 5739 8G
31112150 31112150 0  SCREW TE M8X20 UNI 5739 8G
31112154 31112154 0  SCREW TE M8X40 UNI 5739 8G
31112213 31112213 0  SCREW TE M10X40 UNI 5739
31121007 31121007 0 SCREW BCEI M8X20 ISO7380
31241080 31241080 0  SELFLOCK NUT M8
31241100 31241100 0  SELFLOCK NUT M10 6S
31411084 31411084 0  WASHER 8,4x17
31411104 31411104 0  WASHER 10,5x18
31421083 31421083 0  WASHER
31423084 31423084 0  SPRING WASHER 8,4
55252316 55252316 0 BODYWORK
56152241 56152241 0 CARROZZERIA MF LAT./97 *V*
56156119 56156119 0  SHIELD
58056991 58056991 0 CABLE GLAND
58057385 58057385 0 LINE
59047450 59047450 0 SHIELD
59047927 59047927 0  SHIELD
59056051 59056051 0 SHIELD
59056089 59056089 0 SHIELD
59056111 59056111 0 SHIELD
59056982 59056982 0 HOLDER
59056986 59056986 0 HOLDER
SERIAL CODE REV

BODYGUARD

001_4_ 12698



12233 (Bx5513)

PRI S VAIONREL S ===, / Sp— VANGUARD 12.5 HP
314.23105 VANGUARD 125 Hp —® @ﬁ :
i&‘“ﬂ T s
\\"‘“ — 31423084
: 313.12083 (Max40)

V53147482 VANGUARD 12,5 Hp

50247971 - 10 Hp—
567 47884 - 5+0 Ho—

I12.11080 _— .r’
(MBx30) 311.00786———~—___
592 47970 - Diam. 25,4 (1,0007) 11+12,5 Hp—
._‘\\H

1

—— 50947833 AV
551.47842

524 47895
ITLA2173 (1Tad0x12)

DIAM.

563 49TB2VANGUARD 12.5 Hp?&ﬁ

e e

NON SMONTARE MAI LA FRIZIONE
NEVER DISASSEMBLE THE CLUTCH

NE DEMCNTER JAMAIS L'EMBERAYAGE
NIEMALS DIE KUPPLUNG AUSBAUEN
NO DESMONTAR JAMAS EL EMBRAGUE

V = verde - vert - green - grun

FRIZIONE A CONO AUTOVENTILANTE
IF.ER_R_AR] 500 serie 95 EMBRAGUE CLUTCH
EMERAYAGE EUPELUNG

CWALILA, Wi,
DIE L MADLIRA,

HE (LA AL HEHIE
FROW THE MAC HHE

02.00

01.06.1
N. 06.1995




Pos. Code Q.ty Description Notes
31100015 31100015 0  SCREW TE 3/8X1
31100786 31100786 0 SCREW STEI M8X30 UNI5923 8G
31211080 31211080 0 NUTMS8
31312088 31312088 0  STUD BOLT M8X40X14X14
31423084 31423084 0  SPRING WASHER 8,4
31423105 31423105 0  SPRING WASHER 10,5
37112173 37112173 0 BEARING
37112233 37112233 0 BEARING
50947833 50947833 0 CLUTCHLEVER
52447896 52447896 0 PRESSURE PLATE
53147482 53147482 0  ENGINE FLANGE
55147842 55147842 0 BELLOWS
56147845 56147845 0 CLUTCHLEVER
56347484 56347484 0 SHIM
56349782 56349782 0 DOWEL
59247884 59247884 0  CLUTCHASSY
59247970 59247970 0 CLUTCH
59247971 59247971 0 CLUTCH
SERIAL CODE REV

SELF-VENTILATING CONE CLUTCH

002 0 12722



{3817 311,00015 VANGUARD 14 Hp
314.23105 VANGUARD 14 Hp

37112233 [30x55x13)
i % @7553.4?1-&
211080
314 23084
[ 315.12088 (MBxdo)

313.12083 (MEX48)} (15L0315) %

VANGUARD 14 HP

WOTORE FRDONE 56147045
m -A EMERATAGE 505.470833 &V
MOTCR CLTEH 551.47842
| _home AZ20 S0 ATHE4
Acme ALN 330W 502,474
Poma AT 330W SR ATET
i Intermctor IM 358 52 4TeR4
Briggs & Stratton Vanguard 14 Hp 2 47970
Lombardini 15 LD 315 S 4 TERA '
| Lembandni & LD 435400 a2 4TO71 i
n2negp=—————— HJ'
(MBx30) 311.00786
A S 4TEOG
AT (1T 01 2)
_ NON SMONTARE MAI LA FRIZIONE
NEVER DISASSEMBLE THE CLUTCH tl
563.40762 VANGUARD 14 Hp——Z%5 NE DEMONTER JAMAIS L'EMBRAYAGE
_ & NIEMALS DIE KUPPLUNG AUSBAUEN
V = verde - vert - green - griin MO DESMONTAR JAMAS EL EMBRAGUE
FRIZIONE A CONO AUTOVENTILANTE i [LESIORNAVENTO
B LA MACHINE REVISION 02 01
|FERRARI| serie EMBRAGUE CLUTCH FROMTWE Mackene | MISEA JOUR| 4
APLAZAMIENTO ;
EMBRAYAGE KUPFLUNG % N e 1(12.[]9.1 996




Pos. Code Q.ty Description Notes
31100015 31100015 0  SCREW TE 3/8X1
31100786 31100786 0 SCREW STEI M8X30 UNI5923 8G
31211080 31211080 0 NUTMS8
31312083 31312083 0  STUD BOLT M8X46X16X16
31312088 31312088 0  STUD BOLT M8X40X14X14
31423084 31423084 0  SPRING WASHER 8,4
31423105 31423105 0  SPRING WASHER 10,5
37112173 37112173 0 BEARING
37112233 37112233 0 BEARING
50947833 50947833 0 CLUTCHLEVER
52447896 52447896 0 PRESSURE PLATE
53147482 53147482 0  ENGINE FLANGE
55147842 55147842 0 BELLOWS
56147845 56147845 0 CLUTCHLEVER
56347484 56347484 0 SHIM
56349782 56349782 0 DOWEL
59247884 59247884 0 CLUTCHASSY
59247970 59247970 0 CLUTCH
59247971 59247971 0 CLUTCH
SERIAL CODE REV

SELF-VENTILATING CONE CLUTCH

002_1 12741



o [HONDA G150 - G180 - Gr(0) 311.00003 37192231 (HONDA G150 - Gaial - Gu00) H
}r—SES.SEES‘I (HONDA G150 - Gui6] - Gx2D0) 4

@3@@::311110&1

& (HOMDA G180 - Gx160

L
A ———

MRS s '
EHCENE ERAGLE §
WCFELR A WPHATA i
[T "] FPPLLNG v
MOTCR CIUNCH ;

Acma A 220 Re2.47584 !

Acme ALN I30W - ACT 280 ¥ 502 47884 i

Acrma AT Z30W - ACT 340 & 502 479711 312 11080 j

Homda G150 - Guied - G20l % 82 56252 (MEx30) 311 :ﬂ[l]"ﬂﬁ

Intammiotor | 358 5082 47884 A

Lombardini 15 LD 315 7 350 592 47584 \

Yanrar L 100 AE % 59247571

V= varda - green - vert - giin

314 23084
\[ 313.12088 (M8xd0)
313.12083 (MBxd6) (15LD315 / 350 -

ACT 340)

524 47896
IA2T3 (1T xdln 1 2)

NON SMONTARE MAI LA FRIZIONE
NEVER DISASSEMBLE THE CLUTCH

NE DEMONTER JAMAIS LEMBRAYAGE
NIEMALS DIE KUPPLUNG AUSBAUEN
NO DESMONTAR JAMAS EL EMBRAGUE

DALLA MACTHNA AEGIORAMENTD Kosl
FRIZIONEA CONO AUTOVENTILANTE OF LA MASUMA —
BE L& MsSHPE FHEVIEO 02 02
. CLUTCH EMBRAVAGE FROM BE WG WSE A JOUR
E E IE EMERAGLE KUPBLUNG APLATAMIENID ‘”20[}0
* N ANPASILNG

j




Pos. Code Q.ty Description Notes
31100003 31100003 0  SCREW TE 5/16X7/8
31100786 31100786 0 SCREW STEI M8X30 UNI5923 8G
31211080 31211080 0 NUTMS8
31312083 31312083 0  STUD BOLT M8X46X16X16
31312088 31312088 0  STUD BOLT M8X40X14X14
31423084 31423084 0  SPRING WASHER 8,4
37112173 37112173 0 BEARING
37112231 37112231 0 BEARING
50947833 50947833 0 CLUTCHLEVER
52447896 52447896 0 PRESSURE PLATE
53247468 53247468 0 FLANGE
55147842 55147842 0 BELLOWS
56147845 56147845 0 CLUTCHLEVER
56356251 56356251 0  SHIMD=19,6
59247884 59247884 0 CLUTCHASSY
59247971 59247971 0 CLUTCH
59256252 59256252 0 CLUTCH ASSY
SERIAL CODE REV

SELF-VENTILATING CONE CLUTCH

002_2 12761



HOMDA G150 - Gx 120160:200 311.00083—
HONDA Gx 340 ¢ 311.00015—

HONDA G150 - Gx 120160200 {2) 9k 532 47438
HONDA Gx 340 *531.55153}/

WCTORE FRIZNHE
ENGEE EMBRACLE
MOTELE EMBRAYACE
WMOTOR KUPPLLING
WMOTOR CLUTCH
| Aeme K230 g ATER4
| Acme ACT 260 - A48 - a360 % 57 ATEEA
| Acma ACT 340 502 47811
Hisnda G 340 W 587 55257
Hisda G150 - Gx 120 160/ 200 552 55255 9 (1)
Intermotor 14 353 502 47ER4
Lombardini 15LD315 / 350 557 4784
Yarenar LICORE 562 47971

-3T1.12231 HOMNDA G150 - G 1201 60200
37112233 (53] - HONDM G 340 4

;- 6347484 - HONDA G 340 Y
5&;5&251 HOHDA G150 - Gx 1HAGH00

—— 1211080
14 23084

\{313.12m (M40}

313.12083 [MBxi6) (15LD315050 - ACT 280340 - L100AE)

:m i?1i‘3{1?:4l;h:1?]

oNOA k0158 . NON SMONTARE MAI LA FRIZIONE 5
g W NEVER DISASSEMBLE THE CLUTCH m
(HONDA G150 - Gt20/1601200) 583 66165 (.ﬁ”’\ NE DEMONTER JAMAIS LEMBRAYAGE g
(2) sosttuisce V53247468 %// NIEMALS DIE KUPPLUNG AUSBAUEN
(1) sossinisce 592 66252 ND DESMONTAR JAMAS EL EMBRAGUE | &
' TDALLA MACCENA ar
FRIZIONE A CONO AUTOVENTILANTE DE LA MACHIA 02
CEDDADL ' ; =
[FERRARI _— w ol e Ve 3
— seria ‘ CICH EMBRAYAGE AR DER MASCTHE T —— .
EMBRAGUE KUPPLUNG
| | *Nq (1) 186207 (520) 12!"2[]‘:]2




Pos. Code Q.ty Description Notes
31100003 31100003 0  SCREW TE 5/16X7/8
31100015 31100015 0 SCREW TE 3/8X1
31100786 31100786 0  SCREW STEI M8X30 UNI5923 8G
31211080 31211080 0 NUTMS8
31312083 31312083 0 STUD BOLT M8X46X16X16
31312088 31312088 0  STUD BOLT M8X40X14X14
31423084 31423084 0  SPRING WASHER 8,4
31423105 31423105 0  SPRING WASHER 10,5
37112173 37112173 0 BEARING
37112231 37112231 0 BEARING
37112233 37112233 0 BEARING
50947833 50947833 0 CLUTCHLEVER
52447896 52447896 0 PRESSURE PLATE
53156150 53156150 0  ENGINE FLANGE
53247488 53247488 0 ENGINE FLANGE
55147842 55147842 0  BELLOWS
56147845 56147845 0 CLUTCHLEVER
56347484 56347484 0 SHIM
56349782 56349782 0 DOWEL
56356165 56356165 0 DOWEL
56356251 56356251 0 SHIMD=19,6
59247884 59247884 0  CLUTCHASSY
59247971 59247971 0 CLUTCH
59256257 59256257 0  CLUTCHASSY
59256265 59256265 0 CLUTCH ASSY
SERIAL CODE REV

SELF-VENTILATING CONE CLUTCH

002_3_12779



(M10e25) 311.52103
{520-530}) { \V 56147923 ——— 500.15425
551.02678
W 531.43879 (S00-520)
V 531 43675 (530)
——— M3 12082 (MExIE)
— 31421083

(— 31241085

31423084

(MEx25) 311.12151 | 31241080

31423084

58043117
(500) V 531.56327
{520 - 530) V 531.56326

313.12084 (MEx56)
31312094 (MB:58)

31221121 (M12¢1,25)
314.23130

31312124 (M12x1 25aM12452) (500)
313.12125 (M12x1,25xM12x64)

w_ 58043053 (6x20)
3101080 (Wb 10}
3422084
W51 47520
-300.40001 {11, GAS)
382 11500 (15x28x7)
¥ = varde - green - vert - gini
SCATOLA CAMBIO ST -
[E LA RsA
[ L& MACHHE 03 [}0
, GEARBOK 30ITE DE VITESSES KRN HE IR
Sere CAJA DE CAMBIO WECHSELGETRIERE
) N. 6/1995

|




Pos. Code Q.ty Description Notes
30040001 30040001 0 PLUG
31111090 31111090 0  SCREW TE M5X10 UNI 5739 8G
31112151 31112151 0  SCREW TE M8X25 UNI 5739 8G
31152103 31152103 0  SCREW TCEI M10X25 UNI 5931
31221121 31221121 0  NUT M12X1,25
31241080 31241080 0  SELFLOCK NUT M8
31241085 31241085 0  SELFLOCK NUT M8 6S
31312082 31312082 0  STUD BOLT M8X38X14X20
31312084 31312084 0  STUD BOLT M8X58X16X16
31312094 31312094 0  STUD BOLT M8X68X14X36
31312124 31312124 0 STUDBOLT
31312125 31312125 0 STUDBOLT
31421083 31421083 0 WASHER
31422064 31422064 0  SPRING WASHER 6,4
31423084 31423084 0  SPRING WASHER 8,4
31423130 31423130 0  SPRING WASHER 13
38211500 38211500 0  OIL SEAL 15X28X7
53143875 53143875 0  GEARBOX HOUSING COVER
53143879 53143879 0 GEARBOX HOUSING COVER
53156326 53156326 0 BODY
53156327 53156327 0 BODY
53156332 53156332 0 REAR COVER
55102678 55102678 0 RUBBERRING
56147520 56147520 0 COVER
56147923 56147923 0  BRACKET
58043053 58043053 0  CYLINDRICAL PLUG
58043117 58043117 0 COVER GASKET
59015425 59015425 0 PLUG
SERIAL CODE REV

GEARBOX

003_0_12805



| —— {mmﬁ;mmna—

i siAm—— 56016425
551.02678
53152411 (500 - 520 - 5305 - 53052)
53152812 (330)

31312082 (B
34.21083

31473084
3241080

sa0.4317T
1500) V53156327

3220121 (M1, 25)
(1) * 53152402

krE R lkrsd d
AA124 (M1 201, 25N 252) (S00)
WIA212E (M12x1 25001 2x53 )

— 5315240 1% (3)
HIA2064 (MExSE)
312064 (MExEE)
31312065 (530 5%)
8043053 (G20)

(3) secfituiace W531.56332
(2) sosBuisce WSE1.47520
(1) sosluizce VE31.56326
W = verrie - i - vist - grin

6152403 4 (@)

GEARBON SOITE DE VITESSES L BT MISE A JOUR
CAJADE CANBIO

WECHSELGETRIEBE APLATAMENTO

AN o002

' DALLA MACCH CANANE
_! SCATOLA CAMBIO (500 - 520 - 530 - 5308 - 53052) DE LA Ay |— RN e
FERRARI 500 95 xamene —== 1 03 |1
) sene

T




Pos. Code Q.ty Description Notes
30040001 30040001 PLUG
31111090 31111090 SCREW TE M5X10 UNI 5739 8G
31112151 31112151 SCREW TE M8X25 UNI 5739 8G
31152103 31152103 SCREW TCEI M10X25 UNI 5931
31221121 31221121 NUT M12X1,25
31241080 31241080 SELFLOCK NUT M8
31241085 31241085 SELFLOCK NUT M8 6S
31312082 31312082 STUD BOLT M8X38X14X20
31312084 31312084 STUD BOLT M8X58X16X16
31312085 31312085 STUD BOLT M8X80X28X16
31312094 31312094 STUD BOLT M8X68X14X36

31312124 31312124 STUD BOLT
31312125 31312125 STUD BOLT
31421083 31421083 WASHER

31421132 31421132
31422064 31422064
31423084 31423084
38211500 38211500
53152401 53152401
53152402 53152402
53152411 53152411
53152412 53152412

WASHER 13X24X2,8

SPRING WASHER 6,4

SPRING WASHER 8,4

OIL SEAL 15X28X7

REAR COVER

BODY

GEARBOX HOUSING COVER
COPERCHIO SCAT.CAMBIO DIFF.*Vv*

53156327 53156327 BODY
55102678 55102678 RUBBER RING
56147923 56147923 BRACKET
56152403 56152403 COVER

58043053 58043053
58043117 58043117
59015425 59015425

CYLINDRICAL PLUG
COVER GASKET
PLUG

O O O O O O O O O O O OO OO OO OO O o o o o o o o o o

SERAL GEARBOX (500-520/30-530S/S2 CoPE REV
(500- ) ) 003 1 12834



(M1Dx25) 311.52103
fR-5a0) { 5614700 ——

{(MBx25) 311.12151
awmﬁ

S80.4117

(50a) W 53156327
531 53402

WV = warde - green - vert - grin

500.15425

551.02678

£31.52411 (500-520)
53150412 (530)

302082 (Max3E)

i

; 31421083
" 3241085 11423084
I

i

311.49090 (Méx 0
3422084
561 52403
30040001 {1 GAS)
382 11500 (15x28x7)

221121 M2 25)

2421132
1312124 (M2, 2501 2452) (S00)
312.12125 (M12x1 2501 2x64)

|

SCATOLA CAMBIO (500-520 - 530) &

LA
CE L&
500 serie 95 CEATEOX BOMTE DE VITESSES FROM THE MACHIN

CAJADE CAMBID WECHSELGETRIERE

——

P F

¥
=

“amsre 1 112004




Pos. Code Q.ty Description Notes
30040001 30040001 0 PLUG
31111090 31111090 0  SCREW TE M5X10 UNI 5739 8G
31112151 31112151 0  SCREW TE M8X25 UNI 5739 8G
31152103 31152103 0  SCREW TCEI M10X25 UNI 5931
31221121 31221121 0  NUT M12X1,25
31241080 31241080 0  SELFLOCK NUT M8
31241085 31241085 0  SELFLOCK NUT M8 6S
31312082 31312082 0  STUD BOLT M8X38X14X20
31312084 31312084 0  STUD BOLT M8X58X16X16
31312094 31312094 0  STUD BOLT M8X68X14X36
31312124 31312124 0 STUDBOLT
31312125 31312125 0 STUDBOLT
31421083 31421083 0 WASHER
31421132 31421132 0  WASHER 13X24X2,8
31422064 31422064 0  SPRING WASHER 6,4
31423084 31423084 0  SPRING WASHER 8,4
38211500 38211500 0  OIL SEAL 15X28X7
53152401 53152401 0 REAR COVER
53152402 53152402 0 BODY
53152411 53152411 0 GEARBOX HOUSING COVER
53152412 53152412 0  COPERCHIO SCAT.CAMBIO DIFF.*V*
53156327 53156327 0 BODY
55102678 55102678 0 RUBBERRING
56147923 56147923 0  BRACKET
56152403 56152403 0 COVER
58043053 58043053 0  CYLINDRICAL PLUG
58043117 58043117 0 COVER GASKET
59015425 59015425 0 PLUG
SERIAL CODE REV

GEARBOX (500-520-530)

003_2 12864



(1.5 mim) 56356328 ——
(1.6 mm) 5563.56329——

(1.7 mm) 56356330 ——
(1,8 mir) $63.56331 ——

(25%52018) 3T1.11250

——— 37111250 {2552x15)

—— 351.11053
—— 524.58354
| — 524 55359

(0.52)

342 13060 (5x24)
—— 52656380

342.13061 (Gx20)

\
N 28211120

= 511158 [10nd2n13)

(1047 39, 10832 ——

\7 382.13800 (380

524.56340

- 35111055 (D.55)
(12x15x10) 373.20120 e 37142220 (3OX55K13)

54 067 ——— — 35121031 (D.30)

— 52456362

530.56255

e MM11150(15:35x10)
' ' DALLA MACCHANA
INGRANAGGI CAMEIO O o |—————————
e 04.00
. ENMGRAMNAJES GEARS FROM THE MACHNE
FERRARI serie A [
ENGRANAGES ZAHNRADER . — | 1.06.1905




Pos. Code Q.ty Description Notes
31112211 31112211 0  SCREW TE M10X30 UNI 5739
31421101 31421101 0  WASHER
34211042 34211042 0 ROLLPIN
34213060 34213060 0 ROLLPIN
34213061 34213061 0 ROLLPIN
35111053 35111053 0  SEEGER RING I 52 UNI 7438
35111055 35111055 0  SEEGER RING I 55 DIN 472
35121031 35121031 0  SEEGERRING E 30 UNI 7436
35211120 35211120 0  SEEGER RING E 12 UNI 7434
37111150 37111150 0 BEARING
37111152 37111152 0 BEARING
37111250 37111250 0 BEARING
37112229 37112229 0 BEARING
37320120 37320120 0  ROLLER CAGE 12X15/10
37910832 37910832 0 BALL1/4
38213800 38213800 0  OIL SEAL 38X55X7
52456336 52456336 0 PTO SHAFT
52456340 52456340 0  SHAFT
52456344 52456344 0  GEAR SUPPORT
52456354 52456354 0 GEAR
52456359 52456359 0  SLIDER
52456362 52456362 0 COUPLING
52456370 52456370 0 SLIDER
52456389 52456389 0 LEVER
52456390 52456390 0 LEVER
56356328 56356328 0  ADJUSTING RING SP=1,5
56356329 56356329 0  ADJUSTING RING SP=1,6
56356330 56356330 0  ADJUSTING RING SP=1,7
56356331 56356331 0  ADJUSTING RING SP=1,8
56456347 56456347 0 GEAR
56456351 56456351 0 GEARPIN
56456478 56456478 0 SCREW
58043086 58043086 0 SHOE
58056391 58056391 0  SPRING
SERIAL CODE REV

GEARS

004_0_12893



(1.5 mim) 56356328 ——
(1.6 mm) 5563.56329——

(1.7 mm) 56356330 ——
(1,8 mir) $63.56331 ——

(25%52018) 3T1.11250

——— 37111250 {2552x15)

—— 351.11053
—— 524.58354
| — 524 55359

(0.52)

342 13060 (5x24)
—— 52656380

342.13061 (Gx20)

\
N 28211120

= 511158 [10nd2n13)

(1047 39, 10832 ——

\7 382.13800 (380

524.56340

- 35111055 (D.55)
(12x15x10) 373.20120 e 37142220 (3OX55K13)

54 067 ——— — 35121031 (D.30)

— 52456362

530.56255

e MM11150(15:35x10)
' ' DALLA MACCHANA
INGRANAGGI CAMEIO O o |—————————
e 04.00
. ENMGRAMNAJES GEARS FROM THE MACHNE
FERRARI serie A [
ENGRANAGES ZAHNRADER . — | 1.06.1905




Pos. Code Q.ty Description Notes

59056365 59056365 0 PTO GEAR
59056385 59056385 0 TRIPLE GEAR
SERIAL CODE REV

GEARS 004_0_12893



————————— 351.11053 (D.52)

———— 524 56354
524.56360 %
- 111
I iﬁﬂ g (15x42x13)
(1.5 mem) 56356328 —— 2456340
(1,6 mm) 563 56320 ——
(1,7 mam) 563 56330 ——
(1,8 mar) 563 56331 ——
(25x52¢15) 371.11250

382.13800 (38x550T)
351,11055 (D.55)
371.12229 (30x55x13)
351,21031 (D.30)
52456362

590, 56365

37111150 (15¢35¢11)

[ALLA, BHRCCHIA L
INGRANAGGI CAMEIO DE LA RALNA
E e —1 04 o1
FERRARJ 50 0 SHE 95 GEARS ENGRANAGES Fﬁf r;n}ﬁagr? f::: :?21?]
ENGRANAJES ZAKNRADER AN weem|  10/1996 |




Pos. Code Q.ty Description Notes
31112211 31112211 0  SCREW TE M10X30 UNI 5739
31421101 31421101 0  WASHER
34211042 34211042 0 ROLLPIN
34213060 34213060 0 ROLLPIN
34213061 34213061 0 ROLLPIN
35111053 35111053 0  SEEGER RING I 52 UNI 7438
35111055 35111055 0  SEEGER RING I 55 DIN 472
35121031 35121031 0  SEEGERRING E 30 UNI 7436
35211120 35211120 0  SEEGER RING E 12 UNI 7434
37111150 37111150 0 BEARING
37111152 37111152 0 BEARING
37111250 37111250 0 BEARING
37112229 37112229 0 BEARING
37320120 37320120 0  ROLLER CAGE 12X15/10
37910832 37910832 0 BALL1/4
38213800 38213800 0  OIL SEAL 38X55X7
52456336 52456336 0 PTO SHAFT
52456340 52456340 0  SHAFT
52456344 52456344 0  GEAR SUPPORT
52456354 52456354 0 GEAR
52456360 52456360 0  SLIDER
52456362 52456362 0 COUPLING
52456370 52456370 0 SLIDER
52456389 52456389 0 LEVER
52456390 52456390 0 LEVER
56356328 56356328 0  ADJUSTING RING SP=1,5
56356329 56356329 0  ADJUSTING RING SP=1,6
56356330 56356330 0  ADJUSTING RING SP=1,7
56356331 56356331 0  ADJUSTING RING SP=1,8
56456347 56456347 0 GEAR
56456351 56456351 0 GEARPIN
56456478 56456478 0 SCREW
58043086 58043086 0 SHOE
58056391 58056391 0  SPRING
SERIAL GEARS CODE REV

004 1 12930

Version: MF 530, MF 500, MF 520



————————— 351.11053 (D.52)

———— 524 56354
524.56360 %
- 111
I iﬁﬂ g (15x42x13)
(1.5 mem) 56356328 —— 2456340
(1,6 mm) 563 56320 ——
(1,7 mam) 563 56330 ——
(1,8 mar) 563 56331 ——
(25x52¢15) 371.11250

382.13800 (38x550T)
351,11055 (D.55)
371.12229 (30x55x13)
351,21031 (D.30)
52456362

590, 56365

37111150 (15¢35¢11)

[ALLA, BHRCCHIA L
INGRANAGGI CAMEIO DE LA RALNA
E e —1 04 o1
FERRARJ 50 0 SHE 95 GEARS ENGRANAGES Fﬁf r;n}ﬁagr? f::: :?21?]
ENGRANAJES ZAKNRADER AN weem|  10/1996 |




Pos. Code Q.ty Description Notes

59056365 59056365 0 PTO GEAR
59056383 59056383 0 TRIPLE GEAR
SERIAL CODE REV

GEARS
Version: MF 530, MF 500, MF 520

004_1 12930



35111053 {D.52)

- 35211120
(1,5 mem) 563.56328 —— — 37111152 {15:42x13)
{46 mm) 56356320 —| 524 56340

(1.7 mm) 56356330 ——
(1.8 mem) 563,56331——

*’ z 314.21101 —
(MA30) 311 12211_v
(1) e 563 56348 ——— 8 et (1147 37910832 —————

36213800 {38x55¢7)
351.11055 {D.55)

= M 12229 (30x55x13)
351.20034 (D.30)
52456362

S60.56365

554.-55351—/

(1215 10) 37320120
6456347

(1) sogtihiace 624.56344

37111150 {150 35c11)
[ DALLE MsGCa  ACCIRE
o INGRANAGGI CAMBIO (500 - 520 - 530 - 5305 - 53052) % |05 LA MAGUNA =z Ed
[FERRARJ w e [ — 04 |2
L= serie | sEam ENGRANAGES | hen e - | AR !
‘ ENGRANAIES TAHNRADER | svaweno N
: * N, ANPASENG | QQUUD




Pos. Code Q.ty Description Notes
31112211 31112211 0  SCREW TE M10X30 UNI 5739
31421101 31421101 0  WASHER
34211042 34211042 0 ROLLPIN
34213060 34213060 0 ROLLPIN
34213061 34213061 0 ROLLPIN
35111053 35111053 0  SEEGER RING I 52 UNI 7438
35111055 35111055 0  SEEGER RING I 55 DIN 472
35121031 35121031 0  SEEGERRING E 30 UNI 7436
35211120 35211120 0  SEEGER RING E 12 UNI 7434
37111150 37111150 0 BEARING
37111152 37111152 0 BEARING
37111250 37111250 0 BEARING
37112229 37112229 0 BEARING
37320120 37320120 0  ROLLER CAGE 12X15/10
37910832 37910832 0 BALL1/4
38213800 38213800 0  OIL SEAL 38X55X7
52456336 52456336 0 PTO SHAFT
52456340 52456340 0  SHAFT
52456349 52456349 0  GEAR SUPPORT
52456354 52456354 0 GEAR
52456360 52456360 0  SLIDER
52456362 52456362 0 COUPLING
52456370 52456370 0 SLIDER
52456389 52456389 0 LEVER
52456390 52456390 0 LEVER
56356328 56356328 0  ADJUSTING RING SP=1,5
56356329 56356329 0  ADJUSTING RING SP=1,6
56356330 56356330 0  ADJUSTING RING SP=1,7
56356331 56356331 0  ADJUSTING RING SP=1,8
56356348 56356348 0  ADJUSTING RING
56456347 56456347 0 GEAR
56456351 56456351 0 GEARPIN
56456477 56456477 0 SCREW
56456478 56456478 0 SCREW
SERIAL CODE REV

GEARS (500-520/30-530S/S2)

004_2 12967



35111053 {D.52)

- 35211120
(1,5 mem) 563.56328 —— — 37111152 {15:42x13)
{46 mm) 56356320 —| 524 56340

(1.7 mm) 56356330 ——
(1.8 mem) 563,56331——

*’ z 314.21101 —
(MA30) 311 12211_v
(1) e 563 56348 ——— 8 et (1147 37910832 —————

36213800 {38x55¢7)
351.11055 {D.55)

= M 12229 (30x55x13)
351.20034 (D.30)
52456362

S60.56365

554.-55351—/

(1215 10) 37320120
6456347

(1) sogtihiace 624.56344

37111150 {150 35c11)
[ DALLE MsGCa  ACCIRE
o INGRANAGGI CAMBIO (500 - 520 - 530 - 5305 - 53052) % |05 LA MAGUNA =z Ed
[FERRARJ w e [ — 04 |2
L= serie | sEam ENGRANAGES | hen e - | AR !
‘ ENGRANAIES TAHNRADER | svaweno N
: * N, ANPASENG | QQUUD




Pos. Code Q.ty Description Notes
58043086 58043086 0 SHOE
58056391 58056391 0 SPRING
59056365 59056365 0 PTOGEAR
59056383 59056383 0  TRIPLE GEAR
SERIAL CODE REV

GEARS (500-520/30-530S/S2)

004_2 12967



{MB) 31241080 ————
314.11084 =

— 314.23084
=~ 58002429
56143683
31211100
3423105/ /
(M10x40) 313.121 | \@
] | gl A | el
524 43857 | 7 A2 O0A0T) N — 381.11400 (14.00x1.78)

T1.11253 (25047x12)
56143865 e
35111047 (D 47) '
561.43865

351.11047 (047)

[Bchd1s) 3111202

(MExdS) 31312080

3241080

(2547127 37111253

¥ = varde - green - vert - griin 504 43853
DAL, WHOCHIA T

DIFFERENZIALE (530) [F LA MEbA
[E LA MACHIE [}0
FERRARI N R FROM HE MACHNE
H‘:E DIFFEREMTIAL hJ-F-:R:ﬂ IEl AR [FR MASTIEE
DIFFEREMCIAL CIFFERENTIAL

N. 611995 |t




Pos. Code Q.ty Description Notes
31112152 31112152 0  SCREW TE M8X30 UNI 5739 8G
31211100 31211100 0 NUTM10
31241080 31241080 0  SELFLOCK NUT M8
31312080 31312080 0  STUD BOLT M8X46X20X12
31312102 31312102 0  STUD BOLT M10X40X24X12
31411084 31411084 0  WASHER 8,4x17
31423084 31423084 0  SPRING WASHER 8,4
31423105 31423105 0  SPRING WASHER 10,5
35111047 35111047 0  SEEGER RING | 47 DIN 472
37111202 37111202 0 BEARING
37111253 37111253 0 BEARING
38111400 38111400 0  O-RING 2056 (14,00X1,78)
38213002 38213002 0  OIL SEAL 30X40X7
52443852 52443852 0  AXLE SHAFT
52443853 52443853 0  AXLE SHAFT
52448182 52448182 0 COUPLING
53243851 53243851 0 HUB
56143865 56143865 0 RING
56143880 56143880 0  SMALL LEVER
56143883 56143883 0 STOP
56443857 56443857 0 SPACER
56443871 56443871 0 ROD
58002429 58002429 0 CLAMPING SCREW
58042167 58042167 0  SHEATH TERMINAL
58043855 58043855 0  GASKET
58043874 58043874 0 SPRING
58043881 58043881 0 SPRING
59248490 59248490 0  DIFFERENTIAL GEAR
SERIAL CODE REV

DIFFERENTIAL (530)

006_0_13060



21100 ;
3423105 A
(MDA 313,921 [

31411084

£51.43885
35111047 (D4T)

SH213002 (3mdln T
55043355

532 43851 o (1)

(S 1s) 37120
{MetEn4E) 31312080
241080
{25dTx12) 3. 11253
(1) sostingscr 'WSI2.43851 63443853
B m‘-. m- e ND
DIFFERENZIALE {530) L R, ACGOMMENT hev
SAUSY e | (6 |1
[ serie CHFFEREMTIAL CRFEERENTIEL :'Eh:':a::rh:;;ﬁ;fzﬁ MISE & JCLR
CHFFERENCIAL CHFFEREMTIAL C REVRON -
] N APALG | Efgﬂﬂﬂ

fi



Pos. Code Q.ty Description Notes
31112152 31112152 0  SCREW TE M8X30 UNI 5739 8G
31211100 31211100 0 NUTM10
31241080 31241080 0  SELFLOCK NUT M8
31312080 31312080 0  STUD BOLT M8X46X20X12
31312102 31312102 0  STUD BOLT M10X40X24X12
31411084 31411084 0  WASHER 8,4x17
31423084 31423084 0  SPRING WASHER 8,4
31423105 31423105 0  SPRING WASHER 10,5
35111047 35111047 0  SEEGER RING | 47 DIN 472
37111202 37111202 0 BEARING
37111253 37111253 0 BEARING
38111400 38111400 0  O-RING 2056 (14,00X1,78)
38213002 38213002 0  OIL SEAL 30X40X7
52443852 52443852 0  AXLE SHAFT
52443853 52443853 0  AXLE SHAFT
52448182 52448182 0 COUPLING
53243851 53243851 0 HUB
56143865 56143865 0 RING
56143880 56143880 0  SMALL LEVER
56143883 56143883 0 STOP
56443857 56443857 0 SPACER
56443871 56443871 0 ROD
58043855 58043855 0  GASKET
58043874 58043874 0 SPRING
58043881 58043881 0 SPRING
59248490 59248490 0  DIFFERENTIAL GEAR
SERIAL CODE REV

DIFFERENTIAL (530)

006_1_13089



520 - 530

{MBx40) B5.2791.000

— 31241100
| B4.3818.000

£R0.52309 -
31423084
312 41085 =

—— B4.3818.000

ﬂ 31111217 M10x75)

500

a ) L &
NN
o \ L 58056042

(s, N 3241100

B - 31241000 (M)
; :_I T s51.02714

T 6156540
30040050

/

UL ainr2s Mas)
e 31423084
I'L, e 31111228 (M100110)

- 31241100
f
%ﬁ (MI0x30) 31112211 — #
Nig, 552 20363 —
56120064 - —df
V = verde - vert - green - grin
PIANTONE s ey N

[FERRARI 500 - 95 COLUMNA STEERING COLUMN evwant e [ ————1 07.00

Sere AB DER MASEHING e r———— -

PLANTON LENKSAULE N 01.06.1995




Pos. Code Q.ty Description Notes
30040050 30040050 0 RECTANGULAR TERMINAL 50X40
31111217 31111217 0  SCREW TE M10X75 UNI 5737 8G
31111229 31111229 0  SCREW TE M10X110 UNI 5737 8G
31112153 31112153 0  SCREW TE M8X35 UNI 5739 8G
31112211 31112211 0 SCREW TE M10X30 UNI 5739
31211080 31211080 0 NUTMS8
31241080 31241080 0  SELFLOCK NUT M8
31241085 31241085 0  SELFLOCK NUT M8 6S
31241100 31241100 0  SELFLOCK NUT M10 6S
31423084 31423084 0  SPRING WASHER 8,4
55102714 55102714 0 KNOB
55220363 55220363 0  PULLEY
55243340 55243340 0  SUPPORT
56120364 56120364 0 SLEEVE
56152300 56152300 0 STEER.COLUMN MF
56156940 56156940 0 UBOLT
58052309 58052309 0 SOSTEGNO GUAINE MF
58056942 58056942 0 SPRING
59056925 59056925 0 COLUMN
59056935 59056935 0 LEVER
86279100 862791000 0
F0843818 F0843818000 0  WASHER 11x30/2,5
F0862791 F0862791000 0  VITE M8X40 UNI 5737 CL:8.8 &
SERIAL CODE REV

STEERING COLUMN

007_0 13116



561,560
300,40050
312.41080 (M8}
500,56335
55102714

hFERRAR]l 500 sorle 95 ‘ COLUMNA STEERING COLUMN himtekteie sl
PLANTON

ﬂ L 31112153 { MBx3s)
— 31241100 L 314.23084
31241100 L 31111229 (M10x110)
V = verde - vert - green - griin
CLALLA MAC CHINA

PIANTONE (500 - 520 - 530) _ =i

A5 DER MABCHINE

LENKSAULE

07.01

21631 (530)

* N.

155330 (520)

02.09.199




Pos. Code Q.ty Description Notes
30040050 30040050 0 RECTANGULAR TERMINAL 50X40
31111229 31111229 0 SCREW TE M10X110 UNI 5737 8G
31112153 31112153 0  SCREW TE M8X35 UNI 5739 8G
31112211 31112211 0  SCREW TE M10X30 UNI 5739
31211080 31211080 0 NUTMS8
31241080 31241080 0  SELFLOCK NUT M8
31241100 31241100 0  SELFLOCK NUT M10 6S
31423084 31423084 0  SPRING WASHER 8,4
55102714 55102714 0 KNOB
55220363 55220363 0  PULLEY
55243340 55243340 0 SUPPORT
56120364 56120364 0 SLEEVE
56156940 56156940 0 UBOLT
58056942 58056942 0 SPRING
59056925 59056925 0 COLUMN
59056935 59056935 0 LEVER
SERIAL CODE REV
STEERING COLUMN
007_1 13140

Version: MF 520, MF 530



56156040
3241080 (M)
[ 590.56835

312.11080
55243340

%

e 31112285 (M12:80)—
* 300.10120——

* 31423130

* 31241121

580.56042 \_
311.12153 {M8x35)

M240100
31241100 \ 31423084
311.11229 (M10x110)

Lav, OF.02
1) (520 -
:2: EEDD:I P tav.01,02 ]mmia:a 590.56925
1av 0902
PIANTONE (500-510-520-530) A EaT -
-910-220- [E LA ML
[F LA WACHIE GT [}2
: $TEERING COLUMN PLANTON ER NE LI 22690 (520)
Sere o A8 DER T B
COLUMRA LEMKSAULE [ 9 1" 1 99?
N BORSZ (500)

|




Pos. Code Q.ty Description Notes
30010120 30010120 0  SILENT-BLOCK 12X40X58X66
31111229 31111229 0 SCREW TE M10X110 UNI 5737 8G
31112153 31112153 0  SCREW TE M8X35 UNI 5739 8G
31112211 31112211 0  SCREW TE M10X30 UNI 5739
31112295 31112295 0 SCREW TE M12X90 UNI 5737
31211080 31211080 0 NUTMS8
31241080 31241080 0  SELFLOCK NUT M8
31241100 31241100 0  SELFLOCK NUT M10 6S
31241121 31241121 0  SELFLOCK NUT M12
31423084 31423084 0  SPRING WASHER 8,4
31423130 31423130 0  SPRING WASHER 13
55102714 55102714 0 KNOB
55220363 55220363 0  PULLEY
55243340 55243340 0  SUPPORT
56120364 56120364 0 SLEEVE
56156940 56156940 0 UBOLT
58056942 58056942 0 SPRING
59056935 59056935 0 LEVER
59056980 59056980 0 COLUMN
SERIAL CODE REV
STEERING COLUMN
007_2 13157

Version: MF 530, MF 520, MF 500



——— 561 56540

- 5005680
\ 317 41080 (M8}

Ry 561 55948 o
e

f BT g

(MIZ:00) 311 12295
30010120
314 23130 —
2412 ——
241100
'|.~‘
(M10:30) 311.12:11_/ e
552 21363
561.20364
| [DALLA MACCHMS ;
E PIANTONE (500 - 510 - 520 - 530 - 5305 . 53052) DE LA MAGUNA [ -
| e w07 13
sefie STEERNG COLUMN PLANTON P o MSE A JOUE: t
| COWMNA LENKSAULE APLATENIENTO 1912000
* N ANPASSING | 2|rl Dﬁ ﬁ




Pos. Code Q.ty Description Notes
30010120 30010120 0  SILENT-BLOCK 12X40X58X66
31111229 31111229 0 SCREW TE M10X110 UNI 5737 8G
31112153 31112153 0  SCREW TE M8X35 UNI 5739 8G
31112211 31112211 0  SCREW TE M10X30 UNI 5739
31112295 31112295 0 SCREW TE M12X90 UNI 5737
31241080 31241080 0  SELFLOCK NUT M8
31241100 31241100 0  SELFLOCK NUT M10 6S
31241121 31241121 0  SELFLOCK NUT M12
31423084 31423084 0  SPRING WASHER 8,4
31423130 31423130 0  SPRING WASHER 13
55102714 55102714 0 KNOB
55220363 55220363 0  PULLEY
55243340 55243340 0  SUPPORT
56120364 56120364 0 SLEEVE
56156940 56156940 0 UBOLT
56156948 56156948 0 STOP
58056942 58056942 0 SPRING
59056935 59056935 0 LEVER
59056980 59056980 0 COLUMN
SERIAL CODE REV

STEERING COLUMN (500/10/20/30-530S/S2)

007_3 13177



- 311.12153 {Mehc35)

312.41060— [ ! - DIESEL
{AT330-ALN330) 530.43242+ e 31423084 £80.48005 \ FE614TTIY 52 ‘
(520) (A220) 530.2622¢ 56002538 (M4xes) 311.11086 o/ 5548081 ogirsiidl \ ™~
(15LD 315) 58057286+ \ | e 31111097
(1 359-VANGUWRD 12,5 Hp) 580 26822+ ' : \ M6x45)
{6 LD 435) 580.57292- AP ;4 A5 )
rd '_’,g"« =" ! -~ J
552 48263 i o . 50047700 W
il 4”5““"*,;:5: ] . 7 T 2308 A ] |
(530} 56148207 7 - 31111165 e 31211040 ' - va
(420) 242.13020. .f.fT_ . ————— [Mxto0) ' “anl/
314.11084— E,f-'—_ - 31423084 T 31241060
(M) 312.11080 L 31211080
RB0.47202 - I‘J_ra— " . e 3
g 7 \Q‘»%é N sa0a000
(VANGUARD 125Hp) ¥ 77 N |
gﬁahmas . T L1057 (MedS)
F 312.41060 " 56147655
5&:?% — 5B0.50345
et 30 ' &y 561.50361
s ' ]: - 311.12080 (M6x25)
1] P =
{500) 580, 43223 | [—
| (520-530) san.msa ) 56150313 580,433 —.
! %- 58042202 - 580.51670 i ' ™
i BB 02429 —— (M8 312.11080 58057302 (300) | Y
(M) 31241060 59046301 (05| T, -
{530) 58052301 b, 58002420 58042167 Pl o ,
1530]53134215? S\ - 59067076 (500) g . 88150813
(530) saucrzqza N 580.52204 [520-530] TN 31211080 (M8)
T T se0e22w
I = 56057289
|I o, S - —
- CRLIL & MALCCHIMA
MANUBRIO F L MnausA
L LA NAALTFE ME
[FERRARI - MANILLAR HANDLESAR Fhow e Macking | 08.00
SE"E AH DEF MASCHINE  f—————"
MANCHERON LENKER N |:]1,[Jﬁ_1995




Pos. Code Q.ty Description Notes
31111086 31111086 0  SCREW TE M4X25 UNI 5739 8G
31111097 31111097 0 SCREW TE M6X45 UNI 5737 8G
31111165 31111165 0  SCREW TE M8X100 UNI 5737 8G
31112089 31112089 0  SCREW TE M6X25 UNI 5739 8G
31112092 31112092 0  SCREW TE M6X35 UNI 5739 8G
31112153 31112153 0  SCREW TE M8X35 UNI 5739 8G
31211040 31211040 0  NUT M4
31211080 31211080 0 NUTMS8
31241060 31241060 0  SELFLOCK NUT M6
31241061 31241061 0  SELFLOCK NUT M6 6S
31411043 31411043 0  WASHER 4,3X9
31411084 31411084 0  WASHER 8,4x17
31423043 31423043 0  SPRING WASHER 4,3
31423084 31423084 0  SPRING WASHER 8,4
34213020 34213020 0 ROLLPIN
55243340 55243340 0  SUPPORT
55248038 55248038 0 STOP
55248041 55248041 0 LEVER
55248283 55248283 0 COMMAND LEVER
55248284 55248284 0 LEVER
56147655 56147655 0 CLUTCHLEVER
56147711 56147711 0 PN
56148037 56148037 0 LEVERSTOP
56148285 56148285 0 PN
56148286 56148286 0 PIN
56148287 56148287 0 STUDBOLT
56150361 56150361 0 SPACER
58002429 58002429 0  CLAMPING SCREW
58002538 58002538 0 COMMAND LEVER
58026222 58026222 0  LINE AND SHEATH
58026224 58026224 0  LINE AND SHEATH
58042167 58042167 0  SHEATH TERMINAL
58042202 58042202 0  ADJUSTING SCREW
58043223 58043223 0  LINE AND SHEATH
SERIAL CODE REV

HANDLEBAR

008_0_13197



- 311.12153 {Mehc35)

312.41060— [ ! - DIESEL
{AT330-ALN330) 530.43242+ e 31423084 £80.48005 \ FE614TTIY 52 ‘
(520) (A220) 530.2622¢ 56002538 (M4xes) 311.11086 o/ 5548081 ogirsiidl \ ™~
(15LD 315) 58057286+ \ | e 31111097
(1 359-VANGUWRD 12,5 Hp) 580 26822+ ' : \ M6x45)
{6 LD 435) 580.57292- AP ;4 A5 )
rd '_’,g"« =" ! -~ J
552 48263 i o . 50047700 W
il 4”5““"*,;:5: ] . 7 T 2308 A ] |
(530} 56148207 7 - 31111165 e 31211040 ' - va
(420) 242.13020. .f.fT_ . ————— [Mxto0) ' “anl/
314.11084— E,f-'—_ - 31423084 T 31241060
(M) 312.11080 L 31211080
RB0.47202 - I‘J_ra— " . e 3
g 7 \Q‘»%é N sa0a000
(VANGUARD 125Hp) ¥ 77 N |
gﬁahmas . T L1057 (MedS)
F 312.41060 " 56147655
5&:?% — 5B0.50345
et 30 ' &y 561.50361
s ' ]: - 311.12080 (M6x25)
1] P =
{500) 580, 43223 | [—
| (520-530) san.msa ) 56150313 580,433 —.
! %- 58042202 - 580.51670 i ' ™
i BB 02429 —— (M8 312.11080 58057302 (300) | Y
(M) 31241060 59046301 (05| T, -
{530) 58052301 b, 58002420 58042167 Pl o ,
1530]53134215? S\ - 59067076 (500) g . 88150813
(530) saucrzqza N 580.52204 [520-530] TN 31211080 (M8)
T T se0e22w
I = 56057289
|I o, S - —
- CRLIL & MALCCHIMA
MANUBRIO F L MnausA
L LA NAALTFE ME
[FERRARI - MANILLAR HANDLESAR Fhow e Macking | 08.00
SE"E AH DEF MASCHINE  f—————"
MANCHERON LENKER N |:]1,[Jﬁ_1995




Pos. Code Q.ty Description Notes
58043242 58043242 0  LINE AND SHEATH
58043253 58043253 0  LINE AND SHEATH
58043391 58043391 0 LEVER
58047712 58047712 0  SPRING
58048000 58048000 0 KNOB
58048002 58048002 0  CLAMPING SCREW
58048009 58048009 0 SWITCH
58048025 58048025 0  LINE AND SHEATH
58048301 58048301 0  LINE AND SHEATH
58050345 58050345 0  SPRING
58051670 58051670 0 CLEVIS
58052301 58052301 0  LINE AND SHEATH
58052304 58052304 0  WIRING
58057263 58057263 0  CLAMPING SCREW
58057288 58057288 0  LINE AND SHEATH
58057289 58057289 0  LINE AND SHEATH
58057292 58057292 0  LINE AND SHEATH
58057295 58057295 0  LINE AND SHEATH
58057302 58057302 0  LINE AND SHEATH
58150313 58150313 0  CABLE CLAMP
59047709 59047709 0  SWITCH SUPPORT
59052204 59052204 0 COMPLETE HANDLE BAR
59057075 59057075 0 COMPLETE HANDLE BAR
SERIAL CODE REV

HANDLEBAR

008_0_13197



* (B4S VANG. 14 Hp) 550.57293
* (AT330) (ALN330) 58057306
# (M 3589) A 220) 53057295

# [151D 315) 530.26222

& (5 LD 435) 58057294

314.11084
(M8) 312.11080
BED 42N

[VANGUARD 14 Hp)
L0 &)

48002

580.57263

\AT 330}

1>

(ALN 3%0) .

1423084
02533
0, 46000

561 57332 (530) %
342.13020 (330) {4x20)

11.12153 (M8x35)

(M4)25) 311.11085
214.11043

312.41060 5%

580.42202
(Mg} 31211080
[ME) 31241060

580.0242%

31411064 -‘f | R

55248041
1241061
561.48007
[MEx35) 311.12082
£52.48008

# 580,45005

an

L]

580.48000
311.11097 (MEx4s)
55147655
58050045
55150061
31112089 (M&x25)

J

B0, ST0TT * 211080 [ME)
580 42302
L SBO.STZED
MANUBRIC :ﬁm
500 e 95 | wone o [ ————1 08.01
sere A8 DER MASCHINE 2
MANCHERDON LENKER

156401 (520)
* N, ) IIUE.EIQ. 1996




Pos. Code Q.ty Description Notes
31111086 31111086 0  SCREW TE M4X25 UNI 5739 8G
31111097 31111097 0 SCREW TE M6X45 UNI 5737 8G
31112089 31112089 0 SCREW TE M6X25 UNI 5739 8G
31112092 31112092 0  SCREW TE M6X35 UNI 5739 8G
31112153 31112153 0  SCREW TE M8X35 UNI 5739 8G
31211040 31211040 0  NUT M4
31211080 31211080 0 NUTMS8
31241060 31241060 0  SELFLOCK NUT M6
31241061 31241061 0  SELFLOCK NUT M6 6S
31411043 31411043 0  WASHER 4,3X9
31411064 31411064 0  WASHER 6,4x12,5
31411084 31411084 0  WASHER 8,4x17
31423043 31423043 0  SPRING WASHER 4,3
31423084 31423084 0  SPRING WASHER 8,4
34213020 34213020 0 ROLLPIN
55248038 55248038 0 STOP
55248041 55248041 0 LEVER
55248283 55248283 0 COMMAND LEVER
55248284 55248284 0 LEVER
56147655 56147655 0 CLUTCHLEVER
56147711 56147711 0 PIN
56148037 56148037 0 LEVERSTOP
56148285 56148285 0 PIN
56148287 56148287 0 STUDBOLT
56150361 56150361 0 SPACER
56157332 56157332 0 UBOLT
58002429 58002429 0 CLAMPING SCREW
58002538 58002538 0 COMMAND LEVER
58026222 58026222 0  LINE AND SHEATH
58042167 58042167 0  SHEATH TERMINAL
58042202 58042202 0  ADJUSTING SCREW
58043223 58043223 0  LINE AND SHEATH
58047712 58047712 0 SPRING
58048000 58048000 0 KNOB
SERIAL HANDLEBAR CODE REV

008 1 13255

Version: MF 520, MF 530, MF 500



* (B4S VANG. 14 Hp) 550.57293
* (AT330) (ALN330) 58057306
# (M 3589) A 220) 53057295

# [151D 315) 530.26222

& (5 LD 435) 58057294

314.11084
(M8) 312.11080
BED 42N

[VANGUARD 14 Hp)
L0 &)

48002

580.57263

\AT 330}

1>

(ALN 3%0) .

1423084
02533
0, 46000

561 57332 (530) %
342.13020 (330) {4x20)

11.12153 (M8x35)

(M4)25) 311.11085
214.11043

312.41060 5%

580.42202
(Mg} 31211080
[ME) 31241060

580.0242%

31411064 -‘f | R

55248041
1241061
561.48007
[MEx35) 311.12082
£52.48008

# 580,45005

an

L]

580.48000
311.11097 (MEx4s)
55147655
58050045
55150061
31112089 (M&x25)

J

B0, ST0TT * 211080 [ME)
580 42302
L SBO.STZED
MANUBRIC :ﬁm
500 e 95 | wone o [ ————1 08.01
sere A8 DER MASCHINE 2
MANCHERDON LENKER

156401 (520)
* N, ) IIUE.EIQ. 1996




Pos. Code Q.ty Description Notes
58048002 58048002 0 CLAMPING SCREW
58048005 58048005 0  LINE AND SHEATH
58048009 58048009 0 SWITCH
58050345 58050345 0  SPRING
58051670 58051670 0 CLEVIS
58052304 58052304 0  WIRING
58057263 58057263 0 CLAMPING SCREW
58057289 58057289 0  LINE AND SHEATH
58057293 58057293 0  LINE AND SHEATH
58057294 58057294 0  LINE AND SHEATH
58057295 58057295 0  LINE AND SHEATH
58057302 58057302 0  LINE AND SHEATH
58057306 58057306 0  LINE AND SHEATH
58057333 58057333 0  LINE AND SHEATH
58057334 58057334 0 LEVER
58150313 58150313 0  CABLE CLAMP
59047709 59047709 0  SWITCH SUPPORT
59057077 59057077 0  COMPLETE HANDLE BAR
SERIAL HANDLEBAR CODE REV
008 1 13255

Version: MF 520, MF 530, MF 500



31112153 {MAfx3E) 2241060 ——— ATTI2 | L
(BAS VANG. 14 Hp) 580.57253 - a2 mmmgj 56147711 SI2AB4N —, HEas
§iM 359) (A160) (A 220) 560.57295 ST 561.48037 — \
(15LD 315) 580 25222 - (MEx35) 311.12092
(6 mm:smsrmJ fﬂl"
551 L ,l
{530) 561, waa?_.__ﬁf Qb !
] — L
1@;342:3:2&__-_f > — P Lf’
EIVR LT I A N
(M8} 312.11080_—
580.42202 ' - Y .
o s | -
(VANGLUARD 14 Hp) Br ! L .
(L4 ( T T srzai0e0 — @~ 5 31111097 {MaxdS)
e if \ S 31411064 2040 /- 3 : 561.47655
£60,57263 % | - 34213020 (530) (4:20) rosy g 58050345
(AT 3%0) . - = o IR —— 56150361
(ALN 330) . -8 ¥ & - 1.
/I f Do, 31112089 [Me:25)
58043023 ..~ || | / 7| 58048000 —.
~ ' 2 ..31.50313
| :
% W swoazmnr £, ‘—sg0s1670 |
530.02426 - (M2) 312.11080— e 53057302
g . (M5) 312.41060 —— T 58042167
(530) 580 57333 : ; 580 02429 ———' 2
(530} 50042167 —- ’3@9 \ Wy
(530) 5680 57283 ——=— 500, 57077 {500 - 520 - 530) : 31211080 [M8)
———= 500.57076 (510] % e BB04Z0P
56057289
MANUBRIO . B, | AGGIORNAMENTO |
|FERRARI | 95 MANILLAR HANDLEBAR PricHa T ] UB 02
] . | FROM THE MACHMNE
; ' Sene | FROWTMEwACHME | MISE A JOUR
| | * N. ANPASSUNG




Pos. Code Q.ty Description Notes
31111086 31111086 0  SCREW TE M4X25 UNI 5739 8G
31111097 31111097 0 SCREW TE M6X45 UNI 5737 8G
31112089 31112089 0 SCREW TE M6X25 UNI 5739 8G
31112092 31112092 0  SCREW TE M6X35 UNI 5739 8G
31112153 31112153 0  SCREW TE M8X35 UNI 5739 8G
31211040 31211040 0  NUT M4
31211080 31211080 0 NUTMS8
31241060 31241060 0  SELFLOCK NUT M6
31241061 31241061 0  SELFLOCK NUT M6 6S
31411043 31411043 0  WASHER 4,3X9
31411064 31411064 0  WASHER 6,4x12,5
31411084 31411084 0  WASHER 8,4x17
31423043 31423043 0  SPRING WASHER 4,3
31423084 31423084 0  SPRING WASHER 8,4
34213020 34213020 0 ROLLPIN
55248038 55248038 0 STOP
55248041 55248041 0 LEVER
55248283 55248283 0 COMMAND LEVER
55248284 55248284 0 LEVER
56147655 56147655 0 CLUTCHLEVER
56147711 56147711 0 PIN
56148037 56148037 0 LEVERSTOP
56148285 56148285 0 PIN
56148287 56148287 0 STUDBOLT
56150361 56150361 0 SPACER
56157332 56157332 0 UBOLT
58002429 58002429 0 CLAMPING SCREW
58002538 58002538 0 COMMAND LEVER
58026222 58026222 0  LINE AND SHEATH
58042167 58042167 0  SHEATH TERMINAL
58042202 58042202 0  ADJUSTING SCREW
58043223 58043223 0  LINE AND SHEATH
58047712 58047712 0 SPRING
58048000 58048000 0 KNOB
SERIAL CODE REV

HANDLEBAR

008_2 13308



31112153 {MAfx3E) 2241060 ——— ATTI2 | L
(BAS VANG. 14 Hp) 580.57253 - a2 mmmgj 56147711 SI2AB4N —, HEas
§iM 359) (A160) (A 220) 560.57295 ST 561.48037 — \
(15LD 315) 580 25222 - (MEx35) 311.12092
(6 mm:smsrmJ fﬂl"
551 L ,l
{530) 561, waa?_.__ﬁf Qb !
] — L
1@;342:3:2&__-_f > — P Lf’
EIVR LT I A N
(M8} 312.11080_—
580.42202 ' - Y .
o s | -
(VANGLUARD 14 Hp) Br ! L .
(L4 ( T T srzai0e0 — @~ 5 31111097 {MaxdS)
e if \ S 31411064 2040 /- 3 : 561.47655
£60,57263 % | - 34213020 (530) (4:20) rosy g 58050345
(AT 3%0) . - = o IR —— 56150361
(ALN 330) . -8 ¥ & - 1.
/I f Do, 31112089 [Me:25)
58043023 ..~ || | / 7| 58048000 —.
~ ' 2 ..31.50313
| :
% W swoazmnr £, ‘—sg0s1670 |
530.02426 - (M2) 312.11080— e 53057302
g . (M5) 312.41060 —— T 58042167
(530) 580 57333 : ; 580 02429 ———' 2
(530} 50042167 —- ’3@9 \ Wy
(530) 5680 57283 ——=— 500, 57077 {500 - 520 - 530) : 31211080 [M8)
———= 500.57076 (510] % e BB04Z0P
56057289
MANUBRIO . B, | AGGIORNAMENTO |
|FERRARI | 95 MANILLAR HANDLEBAR PricHa T ] UB 02
] . | FROM THE MACHMNE
; ' Sene | FROWTMEwACHME | MISE A JOUR
| | * N. ANPASSUNG




Pos. Code Q.ty Description Notes
58048002 58048002 0 CLAMPING SCREW
58048005 58048005 0  LINE AND SHEATH
58048009 58048009 0 SWITCH
58050345 58050345 0  SPRING
58051670 58051670 0 CLEVIS
58052304 58052304 0  WIRING
58057263 58057263 0 CLAMPING SCREW
58057289 58057289 0  LINE AND SHEATH
58057293 58057293 0  LINE AND SHEATH
58057294 58057294 0  LINE AND SHEATH
58057295 58057295 0  LINE AND SHEATH
58057302 58057302 0  LINE AND SHEATH
58057306 58057306 0  LINE AND SHEATH
58057333 58057333 0  LINE AND SHEATH
58057334 58057334 0 LEVER
58150313 58150313 0  CABLE CLAMP
59047709 59047709 0  SWITCH SUPPORT
59057076 59057076 0  COMPLETE HANDLE BAR
59057077 59057077 0 COMPLETE HANDLE BAR
SERIAL CODE REV

HANDLEBAR

008_2 13308



(IM358) (ACT340) (A 220} 580.57295-
(15 LD 315 / 350) 56026222

(AT330) (ALN3ED) HEI.EI"EIJE;i
(Yanrmar L100 AE) 580 57 284

552 48283 — — _//7
56157302 ——___

(530) 561.48287 — P/ i

(4x20) 34213020 —____ 77

(M8) 31211080~ 774

380 42002

S,

|
{}fgﬂﬁan.sma—/

58043223 ——

_.
-

31112153 (MEx35) 5B0.4TT12—.__
314 23084 12 41060— .
58002538 580 48008 %

%

(M) 31111086 —

31211040
500 47700
561 48027

W2 A080—.
|L55'1 A3285 3“ 11{:61 )

—661.57332 (530)
34213020 (330) (dac20)

/ 562,804

—a61 47711

[W¥35)

552 48041 —-__ DIESEL
1241061 ’
56148037
31112092
£52 48038

@4
241060

___,.-—53-11:1 1087 {MEeaD)
7 _—561 47655

560 50345

561 50351
31 112088 (MBK25)

I [ /7
Lf | _f' ¥ -
sa0do0m—// &
*fh:: ‘] (M) 31211080 _j,f L 580 48000
_'V - g (ME] 312 41060 f;’ 58057334 —.
580.02429— _|I 580.02420 L
{530} 5805733 ¥ / -
1 e N
ﬁiﬁ;g:; _:__ig_ . gy "/ ~581 5T346 &
' . 580.57077 (500 - 520 - 530) < 341,10020 %
580 57076 (51 = 312.11080 {M3)
{(=10) j;él"'“"—-.___ %‘H‘H—ﬁﬂﬂ,dmz
i T BRD 5725
[l LE MECTHNA ASCORMANENTO drid
MANUBRIO (500 - 510 - 520 - 530) I LA MAsTIMA :
[E LA MECHRE REVISON 03
SEFE HANDLEBAR MANCHERON m'fu;f':ﬁ:* -
MAN ILLAE LEMKER

SR e | 12N




Pos. Code Q.ty Description Notes
31111086 31111086 0  SCREW TE M4X25 UNI 5739 8G
31111097 31111097 0 SCREW TE M6X45 UNI 5737 8G
31112089 31112089 0 SCREW TE M6X25 UNI 5739 8G
31112092 31112092 0  SCREW TE M6X35 UNI 5739 8G
31112153 31112153 0  SCREW TE M8X35 UNI 5739 8G
31211040 31211040 0  NUT M4
31211080 31211080 0 NUTMS8
31241060 31241060 0  SELFLOCK NUT M6
31241061 31241061 0  SELFLOCK NUT M6 6S
31411043 31411043 0  WASHER 4,3X9
31411064 31411064 0  WASHER 6,4x12,5
31411084 31411084 0  WASHER 8,4x17
31423043 31423043 0  SPRING WASHER 4,3
31423084 31423084 0  SPRING WASHER 8,4
34110020 34110020 0 SPLITPIN
34213020 34213020 0 ROLLPIN
55248038 55248038 0 STOP
55248041 55248041 0 LEVER
55248283 55248283 0 COMMAND LEVER
55248284 55248284 0 LEVER
56147655 56147655 0 CLUTCHLEVER
56147711 56147711 0 PN
56148037 56148037 0 LEVERSTOP
56148285 56148285 0 PN
56148287 56148287 0 STUDBOLT
56150361 56150361 0 SPACER
56157332 56157332 0 UBOLT
58002429 58002429 0  CLAMPING SCREW
58002538 58002538 0 COMMAND LEVER
58026222 58026222 0  LINE AND SHEATH
58042167 58042167 0  SHEATH TERMINAL
58042202 58042202 0  ADJUSTING SCREW
58043223 58043223 0  LINE AND SHEATH
58047712 58047712 0  SPRING
SERIAL CODE REV

HANDLEBAR (500-510-520-530)

008_3 13362



(IM358) (ACT340) (A 220} 580.57295-
(15 LD 315 / 350) 56026222

(AT330) (ALN3ED) HEI.EI"EIJE;i
(Yanrmar L100 AE) 580 57 284

552 48283 — — _//7
56157302 ——___

(530) 561.48287 — P/ i

(4x20) 34213020 —____ 77

(M8) 31211080~ 774

380 42002

S,

|
{}fgﬂﬁan.sma—/

58043223 ——

_.
-

31112153 (MEx35) 5B0.4TT12—.__
314 23084 12 41060— .
58002538 580 48008 %

%

(M) 31111086 —

31211040
500 47700
561 48027

W2 A080—.
|L55'1 A3285 3“ 11{:61 )

—661.57332 (530)
34213020 (330) (dac20)

/ 562,804

—a61 47711

[W¥35)

552 48041 —-__ DIESEL
1241061 ’
56148037
31112092
£52 48038

@4
241060

___,.-—53-11:1 1087 {MEeaD)
7 _—561 47655

560 50345

561 50351
31 112088 (MBK25)

I [ /7
Lf | _f' ¥ -
sa0do0m—// &
*fh:: ‘] (M) 31211080 _j,f L 580 48000
_'V - g (ME] 312 41060 f;’ 58057334 —.
580.02429— _|I 580.02420 L
{530} 5805733 ¥ / -
1 e N
ﬁiﬁ;g:; _:__ig_ . gy "/ ~581 5T346 &
' . 580.57077 (500 - 520 - 530) < 341,10020 %
580 57076 (51 = 312.11080 {M3)
{(=10) j;él"'“"—-.___ %‘H‘H—ﬁﬂﬂ,dmz
i T BRD 5725
[l LE MECTHNA ASCORMANENTO drid
MANUBRIO (500 - 510 - 520 - 530) I LA MAsTIMA :
[E LA MECHRE REVISON 03
SEFE HANDLEBAR MANCHERON m'fu;f':ﬁ:* -
MAN ILLAE LEMKER

SR e | 12N




Pos. Code Q.ty Description Notes
58048000 58048000 0 KNOB
58048005 58048005 0  LINE AND SHEATH
58048009 58048009 0 SWITCH
58050345 58050345 0  SPRING
58051670 58051670 0 CLEVIS
58052304 58052304 0  WIRING
58057263 58057263 0 CLAMPING SCREW
58057289 58057289 0  LINE AND SHEATH
58057294 58057294 0  LINE AND SHEATH
58057295 58057295 0  LINE AND SHEATH
58057302 58057302 0  LINE AND SHEATH
58057306 58057306 0  LINE AND SHEATH
58057333 58057333 0  LINE AND SHEATH
58057334 58057334 0 LEVER
58150313 58150313 0 CABLE CLAMP
58157346 58157346 0  CABLE CLAMP
59047709 59047709 0  SWITCH SUPPORT
59057076 59057076 0  COMPLETE HANDLE BAR
59057077 59057077 0 COMPLETE HANDLE BAR
SERIAL CODE REV

HANDLEBAR (500-510-520-530)

008_3 13362



311153 (MB35) 580.47712 — 55246041 —_ DIESEL
(A220 - A34I50 - ACT2BO/340) 580 57295 //_—31*-?3954 241060 /—5‘5“' " 31241061 \\%

(ATII0) (ALNIID) 58057206 O3 £50,43000 5148037
{15 LD 315 / 350) 580 26222 (MHZ5] 31211085
ﬁmLmEJEMﬁm:\W o 31411043
56157332 -
(530) 561 48767
e ey b
{MB) 312.11080 iy s
' 50| (1] # 580.57402
R 470 H14.23047 ~
312.11040 :
1
h““‘ﬂ- 530 45000
! 311.11087 (M6xd5)
""- 561 4Ta55
580 57263

(WE) 312.1 1080
(M) 312 41050
580.02420

m.uzm_//
(530 54057333

{530) 580 42167 ——

RO K
o 500.57077 (500 - 520 - 530)
(2) sostivisce 580 550 57075 [510)

{1) sostindece 580.52304

' MANUBRIO (500 - 510 - 520 - 530) ’ v |
I 4

MANILLAR LEwwER i | AN/ im I_ﬂTQUGE }-




Pos. Code Q.ty Description Notes
31111086 31111086 0  SCREW TE M4X25 UNI 5739 8G
31111097 31111097 0 SCREW TE M6X45 UNI 5737 8G
31112089 31112089 0 SCREW TE M6X25 UNI 5739 8G
31112092 31112092 0  SCREW TE M6X35 UNI 5739 8G
31112153 31112153 0  SCREW TE M8X35 UNI 5739 8G
31211040 31211040 0  NUT M4
31211080 31211080 0 NUTMS8
31241060 31241060 0  SELFLOCK NUT M6
31241061 31241061 0  SELFLOCK NUT M6 6S
31411043 31411043 0  WASHER 4,3X9
31411064 31411064 0  WASHER 6,4x12,5
31411084 31411084 0  WASHER 8,4x17
31423043 31423043 0  SPRING WASHER 4,3
31423084 31423084 0  SPRING WASHER 8,4
34110020 34110020 0 SPLITPIN
34213020 34213020 0 ROLLPIN
55248038 55248038 0 STOP
55248041 55248041 0 LEVER
55248283 55248283 0 COMMAND LEVER
55248284 55248284 0 LEVER
56147655 56147655 0 CLUTCHLEVER
56147711 56147711 0 PN
56148037 56148037 0 LEVERSTOP
56148285 56148285 0 PN
56148287 56148287 0 STUDBOLT
56150361 56150361 0 SPACER
56157332 56157332 0 UBOLT
58002429 58002429 0  CLAMPING SCREW
58002538 58002538 0 COMMAND LEVER
58026222 58026222 0  LINE AND SHEATH
58042167 58042167 0  SHEATH TERMINAL
58042202 58042202 0  ADJUSTING SCREW
58043223 58043223 0  LINE AND SHEATH
58047712 58047712 0  SPRING
SERIAL CODE REV

HANDLEBAR (500-510-520-530)

008 4 13416



311153 (MB35) 580.47712 — 55246041 —_ DIESEL
(A220 - A34I50 - ACT2BO/340) 580 57295 //_—31*-?3954 241060 /—5‘5“' " 31241061 \\%

(ATII0) (ALNIID) 58057206 O3 £50,43000 5148037
{15 LD 315 / 350) 580 26222 (MHZ5] 31211085
ﬁmLmEJEMﬁm:\W o 31411043
56157332 -
(530) 561 48767
e ey b
{MB) 312.11080 iy s
' 50| (1] # 580.57402
R 470 H14.23047 ~
312.11040 :
1
h““‘ﬂ- 530 45000
! 311.11087 (M6xd5)
""- 561 4Ta55
580 57263

(WE) 312.1 1080
(M) 312 41050
580.02420

m.uzm_//
(530 54057333

{530) 580 42167 ——

RO K
o 500.57077 (500 - 520 - 530)
(2) sostivisce 580 550 57075 [510)

{1) sostindece 580.52304

' MANUBRIO (500 - 510 - 520 - 530) ’ v |
I 4

MANILLAR LEwwER i | AN/ im I_ﬂTQUGE }-




Pos. Code Q.ty Description Notes
58048000 58048000 0 KNOB
58048005 58048005 0  LINE AND SHEATH
58048009 58048009 0 SWITCH
58051670 58051670 0 CLEVIS
58056593 58056593 0 SPRING
58057263 58057263 0  CLAMPING SCREW
58057289 58057289 0  LINE AND SHEATH
58057294 58057294 0  LINE AND SHEATH
58057295 58057295 0  LINE AND SHEATH
58057302 58057302 0  LINE AND SHEATH
58057306 58057306 0  LINE AND SHEATH
58057333 58057333 0  LINE AND SHEATH
58057334 58057334 0 LEVER
58057402 58057402 0  WIRING
58150313 58150313 0 CABLE CLAMP
58157346 58157346 0  CABLE CLAMP
59047709 59047709 0  SWITCH SUPPORT
59057076 59057076 0  COMPLETE HANDLE BAR
59057077 59057077 0 COMPLETE HANDLE BAR
SERIAL CODE REV

HANDLEBAR (500-510-520-530)

008 4 13416



3241085

421083
(MI0x70) 311.11218
S80.67247 = H61.57244
56157246 ——— P
S 5240 —, 3 500 48522 (520-530)
3411104 —, 590 56945 (S00)

(A5ILI008 == gy 30217028, Y |

314 23105 (S00)
1419104 - -'\ 31411105 (520-530)
55242528 — 312.41100

56157235

BA1 420078
— 56145655 (500)

——— 312 41085
31421083

561.57256 — FO305017160 {520-530)

— 561.43360(500)
[14x22x4) 38211400 552 42528
| 5g1.52514 (520-530) s fi
- 551.42076 341.10028 (1x15)
31441104
— 560 57252
[4x20) 342.13020
523.57250 —— -
{14x22:4) 38211400
_ i
{14x22x4) 382 11400 —
(15/327 379.11532
- 580.43176
WV = vierde - vart - green - grun
o COMANDI e -
(e 3 MACT KA — 2
S T ) ﬂg DO
. MANDDS CONTROLS FROM THE MAGHINE ¥
FERR'ARI Sere i | AB DEA MASCraNE
COMMANDES ANTRIEEE | M 01.06.1985




Pos. Code Q.ty Description Notes
30010142 30010142 0  SILENT-BLOCK 10,2X30X45X49
31111216 31111216 0  SCREW TE M10X70 UNI 5739 8G
31241085 31241085 0  SELFLOCK NUT M8 6S
31241100 31241100 0  SELFLOCK NUT M10 6S
31312082 31312082 0  STUD BOLT M8X38X14X20
31411104 31411104 0  WASHER 10,5x18
31411105 31411105 0  WASHER 10,5x21
31421083 31421083 0  WASHER
31423105 31423105 0  SPRING WASHER 10,5
34110028 34110028 0 SPLITPIN
34211029 34211029 0 ROLLPIN
34213020 34213020 0 ROLLPIN
37911532 37911532 0  BALL 15/32
38211400 38211400 0  OIL SEAL 14X22X4
52357250 52357250 0 PIN
55142076 55142076 0 KNOB
55242528 55242528 0 JOINT
56143360 56143360 0 PULLROD
56149655 56149655 0 PULLROD
56152314 56152314 0 ROD
56157235 56157235 0 GEAR SELECTOR
56157244 56157244 0 STOP
56157246 56157246 0 STOP
56157256 56157256 0 PTOLEVER
58043176 58043176 0 SPRING
58057247 58057247 0  SPRING
59048522 59048522 0  SUPPORT
59056945 59056945 0  SUPPORT
59057240 59057240 0 LEVER
59057252 59057252 0 GEARLEVER
F0305017 F0305017160 0 ROD
SERIAL CODE REV

CONTROLS

009_0_ 13470



f“-‘- 29142076

’—‘ 551.45655%

(MGl 11111216

(Ix15) 341100268 ——
31411104
552 42528

V = varde - vart - green - grun

FERRARI

N (3x16) M2.11029 b\

11241085 ———

34.21083

580 57247
561 57246
580.57240
3411104 —,

L]

—

561 57344
30010142
590 48522 (520-530)
-\ 590 35545 (500)
314 23105 (500)

31411105 (520-530)
NZA1100

——— 32.41085
314 21083
580.57270 %
[14r2Znd) 342 11400 BED 47578
H '20 |
99142078 || 341.10028 (3215}
- M4 11104
! b= S00 57252
(4x20) 342.13020 — T
58357250 :
(14x22x4) 382.1140) ——— e
580.57608 %
(150327 379, 11532 BAS W, 14 Hp)
SEDANTE—— BEO.5FT14 %15LD 315)
(6LD 435)
. DALLA MACTHIMA .
‘ | COMANDI . s 09.01
DE LA MACHINE | {
| 1 95 MANCOS CONTROLS PRCM THE MACHIME 21631 (530) L}
| SEHE A CHER A S i 155330 {52.3] _—
! COMMANDES ANTRIEBE |
| * N. [AGGIORNAM. (500) 02.09.19596




Pos. Code Q.ty Description Notes
30010142 30010142 0  SILENT-BLOCK 10,2X30X45X49
31111216 31111216 0  SCREW TE M10X70 UNI 5739 8G
31241085 31241085 0  SELFLOCK NUT M8 6S
31241100 31241100 0  SELFLOCK NUT M10 6S
31312082 31312082 0  STUD BOLT M8X38X14X20
31411104 31411104 0  WASHER 10,5x18
31411105 31411105 0  WASHER 10,5x21
31421083 31421083 0  WASHER
31423105 31423105 0  SPRING WASHER 10,5
34110028 34110028 0 SPLITPIN
34211029 34211029 0 ROLLPIN
34213020 34213020 0 ROLLPIN
37911532 37911532 0  BALL 15/32
38211400 38211400 0  OIL SEAL 14X22X4
52357250 52357250 0 PIN
55142076 55142076 0 KNOB
55242528 55242528 0 JOINT
56149655 56149655 0 PULLROD
56157235 56157235 0 GEAR SELECTOR
56157244 56157244 0 SToP
56157246 56157246 0 STOP
56157256 56157256 0 PTOLEVER
58043176 58043176 0 SPRING
58057247 58057247 0 SPRING
58057698 58057698 0 DECAL
58057714 58057714 0 DECAL
59048522 59048522 0  SUPPORT
59056945 59056945 0  SUPPORT
59057240 59057240 0 LEVER
59057252 59057252 0 GEARLEVER
59057270 59057270 0  GEARSHIFT ROD
SERIAL CONTROLS CODE REV

009 1 13502

Version: MF 500, MF 520, MF 530



1241085
J14.21083

56157244
590.56975 ¥ (1) tav. o702
59056589  (500) (2) tav. 07.02
56157235

56157307 (510)

04—, | |

(3X15) 34110028 g 321102, | |

!
3104 Y \l
552 42528 \ ‘

31241085
31421083
r 580.57270
/L 59057308 (510)
[~ 55242528

(14uZnd) 28211400 ————

i

| 341.10028 (3x15)
b L314.11104
{59'15252
gof 9057308 (510)

~ \ L 580.43176

VL amaise s
38211400 (14x22xd)
COMANDI (500-510-520-530) ST z
FERRAR iaas 2 o =s 09 |02
serie CONTROLS COMMANDES KRN HE IR 15&5:3 EE
- i AN mae] 91997 |




Pos. Code Q.ty Description Notes

31241085 31241085 0 SELFLOCK NUT M8 6S
31312082 31312082 0 STUD BOLT M8X38X14X20
31411104 31411104 0 WASHER 10,5x18
31421083 31421083 0 WASHER
34110028 34110028 0 SPLIT PIN
34211029 34211029 0 ROLL PIN
34213020 34213020 0 ROLL PIN
37911532 37911532 0 BALL 15/32
38211400 38211400 0 OIL SEAL 14X22X4
52357250 52357250 0 PIN

55142076 55142076 0 KNOB

55242528 55242528 0 JOINT

56149655 56149655 0 PULL ROD
56157235 56157235 0 GEAR SELECTOR
56157244 56157244 0 STOP

56157246 56157246 0 STOP

56157256 56157256 0 PTO LEVER
56157307 56157307 0 SELECTOR
58043176 58043176 0 SPRING

58057247 58057247 0 SPRING

58057698 58057698 0 DECAL

58057714 58057714 0 DECAL

59056975 59056975 0 SUPPORT
59056989 59056989 0 SUPPORT
59057240 59057240 0 LEVER

59057252 59057252 0 GEAR LEVER
59057270 59057270 0 GEARSHIFT ROD
59057308 59057308 0 GEAR LEVER
59057309 59057309 0 GEARSHIFT ROD

SERAL CONTROLS (500-510-520-530 cOPE REV
(500-510-520-530) 009 2 13534

Version: MF 510, MF 530, MF 520, MF 500



2421083
SRO.ST247
56157246
56057240 “1"
401104
(2115) 341. 10028
552.42528

{4220) 342.13020
52357250
{14x22x4) 352 11400

'

Nz41085

2 ' s A
58057714 —_

241085
31421083

I+
ISR (1582

-

FERRARI|

BT 1400 [ 1422w
580 57658 _i_
(B&S 14Hp V) | (500 - 520 - 530 - 5305 - 53052)
Eo4s) |
| DALLA MARCCHIMA, AGGIOREMERD hee
COMANDI (500 - 510 - 520 - 530 - 5305 % - : - :
{ 5305% - 530524 ) ;Eﬂn'.ﬂmm Ug 3‘
serig CONTROLS COMMANDES 1;3“”&?“&;‘;},:5 MSE & JOLR Rainie
MANDOS ANTRIERE | MDD
I * N AEPREENG 101[2001 E




Pos. Code Q.ty Description Notes

31241085 31241085 0 SELFLOCK NUT M8 6S
31312082 31312082 0 STUD BOLT M8X38X14X20
31411104 31411104 0 WASHER 10,5x18
31421083 31421083 0 WASHER
34110028 34110028 0 SPLIT PIN
34211029 34211029 0 ROLL PIN
34213020 34213020 0 ROLL PIN
37911532 37911532 0 BALL 15/32
38211400 38211400 0 OIL SEAL 14X22X4
52357250 52357250 0 PIN

55142076 55142076 0 KNOB

55242528 55242528 0 JOINT

56149655 56149655 0 PULL ROD
56157235 56157235 0 GEAR SELECTOR
56157244 56157244 0 STOP

56157246 56157246 0 STOP

56157256 56157256 0 PTO LEVER
56157307 56157307 0 SELECTOR
58043176 58043176 0 SPRING

58057247 58057247 0 SPRING

58057698 58057698 0 DECAL

58057714 58057714 0 DECAL

59056975 59056975 0 SUPPORT
59056989 59056989 0 SUPPORT
59057240 59057240 0 LEVER

59057252 59057252 0 GEAR LEVER
59057270 59057270 0 GEARSHIFT ROD
59057308 59057308 0 GEAR LEVER
59057309 59057309 0 GEARSHIFT ROD

SERAL CONTROL S(500/10/20/30-530S/S2 cOPE REY
( ) ) 009 3 13564



M2 4IRS ——
31421083

{B16) 142, 11020 — &
38411104 ——

56157235
561.57307 (510)
31241085
31421083

557 475728
|' 34110028 [He15)

g
&
:

(MB38) 313.12082
| 5142076~ L1104
II -~ iy 500 57252
o - 59037338 510
_.___.-"—"—‘-—F.— - ‘-):
(122xd) 3821100 € L=z
o \ '|III
|~ 550 57270 \L-s80.c307
L 550 57308 [510) == 3T 11552 (15027
187 11400 {1422xd)
o DALLA MADCHANA WSS
COMANDI {500 - 510 - 520 - 530 - 53052) W06 (A MAGUNA. | A LA WAGRIGA | e
[FERRARY e ohaices, | 09 |4
AR serie CONTROLS COMMANDES A5 DER MASIRE | % Mestrg |
MANDOS ANTRIERE 721207 TN
- N.. 721255 [ == 12004

T




Pos. Code Q.ty Description Notes
31241085 31241085 0  SELFLOCK NUT M8 6S
31312082 31312082 0  STUD BOLT M8X38X14X20
31411104 31411104 0  WASHER 10,5x18
31421083 31421083 0  WASHER
34110028 34110028 0 SPLITPIN
34211029 34211029 0 ROLLPIN
34213020 34213020 0 ROLLPIN
37911532 37911532 0 BALL15/32
38211400 38211400 0  OIL SEAL 14X22X4
52357250 52357250 0 PN
55142076 55142076 0 KNOB
55242528 55242528 0 JOINT
56149655 56149655 0 PULLROD
56157235 56157235 0 GEAR SELECTOR
56157244 56157244 0 STOP
56157246 56157246 0 STOP
56157256 56157256 0 PTOLEVER
56157307 56157307 0  SELECTOR
56157353 56157353 0 GEAR SELECTOR
58043176 58043176 0 SPRING
58057247 58057247 0 SPRING
59056975 59056975 0  SUPPORT
59056989 59056989 0 SUPPORT
59057240 59057240 0 LEVER
59057252 59057252 0 GEARLEVER
59057270 59057270 0  GEARSHIFT ROD
59057308 59057308 0 GEARLEVER
59057309 59057309 0  GEARSHIFT ROD
SERIAL CODE REV

CONTROLS(500/10/20-530-530S2)

009_4 13594



_,.f"_ T WEELABNE
Iy [ — T
f T oE0A4E215

(MB225) 311 52085
W 5048208 ———

V = verde - vart - green - grin

o,

241060
(ME) 312.11080

o I": .;III':". —
56042202~ _ 8 4 ]\ g N
} 581.50313

— 58048469

/

- 314.22064
: H ‘,'r ! - 31241080
S I /o smstts

) 984ean0

/@‘ 5 ! - 56150351

/ /——311.12030 (M6 16)

FERRARI 500 serie 95

BRAKES
BREMSEN

e L 110.00

01.06.1995
N.




Pos. Code Q.ty Description Notes
31112089 31112089 0  SCREW TE M6X25 UNI 5739 8G
31112090 31112090 0  SCREW TE M6X16 UNI 5739 8G
31112092 31112092 0  SCREW TE M6X35 UNI 5739 8G
31152085 31152085 0  SCREW TCEI M8X25 UNI 5931
31211080 31211080 0 NUTMS8
31241060 31241060 0  SELFLOCK NUT M6
31422064 31422064 0  SPRING WASHER 6,4
56148218 56148218 0 BRAKE DRUM
56148470 56148470 0 LEVER
56150361 56150361 0 SPACER
58042200 58042200 0 CLAMPING SCREW
58042202 58042202 0  ADJUSTING SCREW
58047649 58047649 0 CLEVIS
58048214 58048214 0 BRAKE BLOCK
58048215 58048215 0 SPRING
58050345 58050345 0  SPRING
58052302 58052302 0 LINE AND SHEATH
58150313 58150313 0  CABLE CLAMP
59048200 59048200 0 HALFDISC
59048208 59048208 0 HALF DISC
59048469 59048469 0 CONNECTION
SERIAL CODE REV

BRAKES

010_0_13623



580.48468
314.22064
312.41060
- 580 50345
257.48470
561.50361
311.12089 (MEx25)

W 551438218
580 48214
550 48215

(M) 311.52085 e
V $90.48208 ——— 311.12000 (Méx16)
58046215
(MEx25) 311,52085
58048214
bl oo v 561.48218

DAL WROCHIA —

FREMI (530) IF LA NACIMA 1 0

[E L& MACHHE
50 0 serie 95 BRAKES FREIN FOM BE MCHIE 01
FRENOS BREMSEN *N. x| 91996 |




Pos. Code Q.ty Description Notes
31112089 31112089 0  SCREW TE M6X25 UNI 5739 8G
31112090 31112090 0  SCREW TE M6X16 UNI 5739 8G
31112092 31112092 0  SCREW TE M6X35 UNI 5739 8G
31152085 31152085 0  SCREW TCEI M8X25 UNI 5931
31211080 31211080 0 NUTMS8
31241060 31241060 0  SELFLOCK NUT M6
31422064 31422064 0  SPRING WASHER 6,4
56148218 56148218 0 BRAKE DRUM
56148470 56148470 0 LEVER
56150361 56150361 0 SPACER
58042200 58042200 0 CLAMPING SCREW
58042202 58042202 0  ADJUSTING SCREW
58047649 58047649 0 CLEVIS
58048214 58048214 0 BRAKE BLOCK
58048215 58048215 0 SPRING
58048301 58048301 0  LINE AND SHEATH
58050345 58050345 0 SPRING
58150313 58150313 0  CABLE CLAMP
59048200 59048200 0 HALFDISC
59048208 59048208 0 HALFDISC
59048469 59048469 0 CONNECTION
SERIAL BRAKES CODE REV
START 010_1 13645

21631



A B [
330-87(500) | 39113502 | 39413802 | S0S2S
| 350-8 WLAWE | 410 | 5805292
4008 104008 | 36414008 | senszaze
4010 B0 | 3s44010 | ssosar
5010 M50 | 3015010 | seosemr
2x11.00-8"| 30113501 | TUBELESS | 580.52274 % (1)
u:'::-fé
| e 530 59561
T

M
o (4.00-6") 597 85857 — "
o (4.0-90") 502 56883 4 —
& (5.0-10°] 502 55555

4040 | .
{5.0-10) — v 50280578
(21110087} .

(1) sostiuicce 580.52331

& 511,12219

& 3421101 =

 924.577%4 — JUMELAGE KIT POUR &0-10° | 5.0-10"

' KIT GEMELLAGGIO PER 4,0-10° | 5.0-407
TWINKNG KIT FOR 4.0-10° | 5.0-16°

KIT GEMELOS POR 4.0-10" | 5.0-10"
IWILLINGSKIT 4.0-10° F §.0.107

592 58580 40047} ok

* 3241120 —
% 31423130
¥ 590 53571 \
| % 563.59553 _\ \
\

. A
d'“ A\

o 11112151 &
III.—au.:am*

HEanz0 &
M0

£

o 423130
K 324120 —P |

' SOOATTAS (L=65)
L 55047743 (L=125]

U

e 50 59551 —___ O : {;'
. — NS A
e S1Z41080 — & . 405 & %H‘.Aﬂ\ N ;A}/“'r
e 31473084 —— W 31241900 4 % r
LR P L e — e T
2N
314.23105 —),
(MAed&) 31312903 T
sndamz \
112148 (MEx12) i AN
/f.r_- 374.23084 LA

DALLA MACCHNA | m.m | pe
RUGTE DE LA msQUNS
[ = AD DE L& MACHINE REVIZCN
BPLATALEER
RUEDAS RADER " N m“:j 1 2{2003 L!:




Pos. Code Q.ty Description Notes
31112149 31112149 0  SCREW TE M8X12 UNI 5739 8G
31112151 31112151 0  SCREW TE M8X25 UNI 5739 8G
31112219 31112219 0  SCREW TE M10X25 UNI 5739
31211100 31211100 0 NUTMI10
31241080 31241080 0  SELFLOCK NUT M8
31241100 31241100 0  SELFLOCK NUT M10 6S
31241120 31241120 0  SELFLOCK NUT M12
31312103 31312103 0  STUD BOLT M10X46X24X16
31421101 31421101 0  WASHER
31423084 31423084 0  SPRING WASHER 8,4
31423105 31423105 0  SPRING WASHER 10,5
31423130 31423130 0  SPRING WASHER 13
39113501 39113501 0 TYRE 21X11.00-8
39113502 39113502 0 TYRE3.50-8 2PR
39114008 39114008 0 TYRE 4.00-8 2PR
39114010 39114010 0 TYRE4.0-10 2PR
39115010 39115010 0 TYRE5.00-10 2PR
39413502 39413502 0 INNER TUBE
39414008 39414008 0 INNER TUBE
39414010 39414010 0  INNER TUBE
39415010 39415010 0 INNER TUBE
53143712 53143712 0 SPACER
56359553 56359553 0 PIN
56359554 56359554 0 PN
58052274 58052274 0 RIM
58052325 58052325 0 RIM
58052326 58052326 0 RIM
58052327 58052327 0 RIM
59047743 59047743 0 HUBCOVER
59047745 59047745 0 HUBCOVER
59059551 59059551 0 FLANGE
59059561 59059561 0 SCREW
59059571 59059571 0 FLANGE
59259555 59259555 0  SUPER-BITE WHEEL X 5.00-10
SERIAL CODE REV

WHEELS

011 3 13744



A B [
330-87(500) | 39113502 | 39413802 | S0S2S
| 350-8 WLAWE | 410 | 5805292
4008 104008 | 36414008 | senszaze
4010 B0 | 3s44010 | ssosar
5010 M50 | 3015010 | seosemr
2x11.00-8"| 30113501 | TUBELESS | 580.52274 % (1)
u:'::-fé
| e 530 59561
T

M
o (4.00-6") 597 85857 — "
o (4.0-90") 502 56883 4 —
& (5.0-10°] 502 55555

4040 | .
{5.0-10) — v 50280578
(21110087} .

(1) sostiuicce 580.52331

& 511,12219

& 3421101 =

 924.577%4 — JUMELAGE KIT POUR &0-10° | 5.0-10"

' KIT GEMELLAGGIO PER 4,0-10° | 5.0-407
TWINKNG KIT FOR 4.0-10° | 5.0-16°

KIT GEMELOS POR 4.0-10" | 5.0-10"
IWILLINGSKIT 4.0-10° F §.0.107

592 58580 40047} ok

* 3241120 —
% 31423130
¥ 590 53571 \
| % 563.59553 _\ \
\

. A
d'“ A\

o 11112151 &
III.—au.:am*

HEanz0 &
M0

£

o 423130
K 324120 —P |

' SOOATTAS (L=65)
L 55047743 (L=125]

U

e 50 59551 —___ O : {;'
. — NS A
e S1Z41080 — & . 405 & %H‘.Aﬂ\ N ;A}/“'r
e 31473084 —— W 31241900 4 % r
LR P L e — e T
2N
314.23105 —),
(MAed&) 31312903 T
sndamz \
112148 (MEx12) i AN
/f.r_- 374.23084 LA

DALLA MACCHNA | m.m | pe
RUGTE DE LA msQUNS
[ = AD DE L& MACHINE REVIZCN
BPLATALEER
RUEDAS RADER " N m“:j 1 2{2003 L!:




Pos. Code Q.ty Description Notes
59259563 59259563 0 WHEEL
59259567 59259567 0 WHEEL
59259578 59259578 0 FLANGEKIT
59259580 59259580 0  FLANGEKIT
92243685 92243685 0 PAIR WHEEL SPACERS 6 CM
92457794 92457794 0  ADAPTOR PLATES 10 WHEELS (PAIR)
SERIAL CODE REV

WHEELS

011 3 13744



ff’ o/ g—
oy ?{f L,.-' E;
8052018

EERRAR

PEH SOLD - D NNGE "
FELIGED

L T T
o] aun
quuwz'l—t'mqm-

i':;'i !i ’E "

! L L]
R i

580.46509

S80.52019

|@m1
——) 58052020 EMBRAYAGE

EMBRAGUE 580 46903

]
|

T J ‘xxr \
"-—-.._lll.,—ﬂ"_'___'._ "n. "." iT ;.I:‘h.l z,r;h:::;.zﬁﬂsman
3 20.52021 ! -h' Lo T PG BT ) R T |
i fimd, - ¥ e e |
f 114 g ) ‘ o ke i M o) |
j _ ¢ IlI { | L
= == LJ,/ 13 e 56046310
{ /i { 58052022 ) b;i
— N ey -
[ '|, "-—-f—yr_"- \'—\ ki 2 ] I =
T 1'& - ™ II"- 1[ I". | ;
TN N ) se0.se020 LN -
1 -

Ve g
?ﬁ‘ \“\\i,_\\ ) ss052083

= 580,57712

Lj _/ {:J 58052034
| | ADESIVI EL:::::;:::“ I
[FERRARI] 500 ; 95 | AoWesos STICKERS | 12.00-
E"E' |'e AU_D:GUJ'.“JTE- AUFHLEEEE AR DER WA SCHINE f
r l 9/1997




Pos. Code Q.ty Description Notes
58046901 58046901 0 DECAL
58046902 58046902 0 DECAL
58046903 58046903 0 DECAL
58046909 58046909 0 DECAL
58046910 58046910 0 DECAL
58046912 58046912 0 DECAL
58046913 58046913 0 DECAL
58052018 58052018 0 DECAL
58052019 58052019 0 DECAL
58052020 58052020 0 DECAL
58052021 58052021 0 DECAL
58052022 58052022 0 DECAL
58052023 58052023 0 DECAL
58052024 58052024 0 DECAL
58052033 58052033 0 DECAL
58052034 58052034 0 DECAL
58057678 58057678 0 DECAL
58057698 58057698 0 DECAL
58057712 58057712 0 DECAL
58057722 58057722 0 DECAL
58057724 58057724 0 DECAL
SERIAL CODE REV

STICKERS

012_0 13785



L
S = = - 580.52019 (L= 87)
[Lj SRY &Mﬂ R

S\
S/

Seu
SE0)

S

S0

SE0)

S\SS

55/5 5

45%
FERRARI 500 95 s
SeMne DHESIVOS

AUTDCOLLANTS
ALFKLESES

:-{w n r.-'.-'t‘.-w'; MESE A JOUR 1 2 01
AR DER MASCHRE APLATAMIENID

j




Pos. Code Q.ty Description Notes
58052018 58052018 0 DECAL
58052019 58052019 0 DECAL
58052020 58052020 0 DECAL
58052021 58052021 0 DECAL
58052022 58052022 0 DECAL
58052023 58052023 0 DECAL
58052024 58052024 0 DECAL
58052029 58052029 0 DECAL
58052033 58052033 0 DECAL
58052034 58052034 0 DECAL
58052144 58052144 0 DECAL
58052145 58052145 0 DECAL
58052146 58052146 0 DECAL
58052147 58052147 0 DECAL
58052148 58052148 0 DECAL
58052149 58052149 0 DECAL
SERIAL CODE REV

STICKERS

012_1 13807



— L e

N v ST e |

AR s

87)
140
4)

380.520:0 (L= 17,

O\ . G .
=2y .. S20 ...
S .. SeEO) ..
SNe  SZ0g

Se\\er, SEl0/se

0052154 580.52155

ENENO)
SNS -
ETIET L, e
SNSIcY.
QZ/@ 5 e '

IIIIIII

et 50 95 —

EEEEE

A,
ne.aw.nm.
CE LA MACHIE 2
FROM THE MACHIE ——
APLAZANIENT

e




Pos. Code Q.ty Description Notes
58052018 58052018 0 DECAL
58052019 58052019 0 DECAL
58052020 58052020 0 DECAL
58052021 58052021 0 DECAL
58052022 58052022 0 DECAL
58052023 58052023 0 DECAL
58052024 58052024 0 DECAL
58052029 58052029 0 DECAL
58052033 58052033 0 DECAL
58052034 58052034 0 DECAL
58052144 58052144 0 DECAL
58052145 58052145 0 DECAL
58052146 58052146 0 DECAL
58052147 58052147 0 DECAL
58052148 58052148 0 DECAL
58052149 58052149 0 DECAL
58052150 58052150 0 DECAL
58052151 58052151 0 DECAL
58052154 58052154 0 DECAL
58052155 58052155 0 DECAL
SERIAL CODE REV

STICKERS

012 2 13824



FEAC 0 D A i
e
NG (OF WP

TR
MLCA) W WACD

e &

2 58057722

N

.
a

-
-

AUFKIERES

58046909
N %
2 reve
ATTENZIONE - ATTENTION @a:
> ATENCION
LA T DEL TLBD Of SCARICC FIT AFESAE €5 5 h—*
@ {D il LA 2N DU L nr-;w-'nr-.':nf'ri PICHF 5
;: LA TOR, D, TLA0 DE ESCUPE FISIE FUPERNT 08 85 73 ?
1! ; il 580.46910 ‘
— -
580.57668 580.57712 56046002 —-
T
p— T— -ﬁ-
* } | 4 ——
: @
T} N) Fol o L @‘f
0 e FRIZIONE — 580 46813
¢ S SEMBRATAGE . |
-;- * s ™~ I EMBRAGUE H
" A 580.45003 v -
560.57678 580.57676 % 580.46901 580.57732 % 58046912
[ LA MRCTHR K
ADESIVI [E L4 MeSLIR
FERRARI PO HE WACHIE 13 oo
serie mj:-c- % AUTOCOLLANTS 28 DR MASCHEE
ADHESVOS

N |

1/2000




Pos. Code Q.ty Description Notes
58046901 58046901 0 DECAL
58046902 58046902 0 DECAL
58046903 58046903 0 DECAL
58046909 58046909 0 DECAL
58046910 58046910 0 DECAL
58046912 58046912 0 DECAL
58046913 58046913 0 DECAL
58057676 58057676 0 DECAL
58057678 58057678 0 DECAL
58057698 58057698 0 DECAL
58057712 58057712 0 DECAL
58057722 58057722 0 DECAL
58057724 58057724 0 DECAL
58057732 58057732 0 DECAL
SERIAL CODE REV

STICKERS

013_0_13845



-
&
I UI'-‘
.._|
(-
0
Z
%. J

T STURTEN
PARA RARAMIAR
POUR MuREn
O IR
BER AYVRE

L

Pe[E ¢ o ¢
|
3\
:
2 o

ye
S
 S[hm

&

%

:

g ,.

& !

3

-

ADHESNDS MUFK! EBES A BISARE APLATRAE NS | T —
- : [ ensse 1 12/2003 |

- |

- KUPPLLNG -
- i i EMBRAYAGE [
'y i =
[ | o] B
| =% | R FRIZIDNE e
38046912 BED.5TTTO # 58057722

TDALLA MEACTI ; P
ADESIVI T w,,,mm,' ! ‘G“‘:}”“E“i 1 3 | ‘fi*
| ]
I:FEM'I_ 500 SEﬂE' 95 STICKERS ATOEOLLANTS FACM THE MACHME MEE A JOUR | |

* NJ AT SINC

ML



Pos. Code Q.ty Description Notes
58046912 58046912 0 DECAL
58046913 58046913 0 DECAL
58057676 58057676 0 DECAL
58057678 58057678 0 DECAL
58057698 58057698 0 DECAL
58057712 58057712 0 DECAL
58057722 58057722 0 DECAL
58057724 58057724 0 DECAL
58057732 58057732 0 DECAL
58057767 58057767 0 DECAL
58057768 58057768 0 DECAL
58057770 58057770 0 DECAL
58057771 58057771 0 DECAL
58057772 58057772 0 DECAL
SERIAL CODE REV

STICKERS

013_1 13860



SPARE PARTS INSTANCE INDEX

[FERRARI]



[FERRARI|

SPARE PARTS INSTANCE INDEX Page 1 of 11
Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty
30000628 001_1_12621 30000628 O 31111097 008_4_13416 31111097 O 31112151 003_0_12805 31112151 0

001_2_12649 30000628 31111151 001_1_12621 31111151 0 003_1_12834 31112151

30010120 007_2_ 13157 30010120 001_2_ 12649 31111151 0 003_2 12864 31112151
007_3_13177 30010120 001_3_12676 31111151 0 011_3_13744 31112151
30010142 009_0_13470 30010142 001_4_12698 31111151 0 31112152 006_0_13060 31112152
009_1_13502 30010142

30040001 003_0_12805 30040001

31111165 008_0_13197 31111165 0 006_1_13089 31112152
31111216 009_0_13470 31111216 0 31112153 007_0_13116 31112153
003_1_12834 30040001 009_1_13502 31111216 0 007_1_13140 31112153
003 2 12864 30040001

30040050 007_0_13116 30040050

31111217 007_0_13116 31111217 0 007_2_13157 31112153
31111229 007_0_13116 31111229 0 007_3_13177 31112153
007_1_13140 30040050 007_1_13140 31111229 0 008_0_13197 31112153
31100003 002_2 12761 31100003 007_2 13157 31111229 0 008_1 13255 31112153
007_3_13177 31111229 0 008_2_13308 31112153

31112089 008_0_13197 31112089 0 008_3_13362 31112153

0
0
0
0
0
0
0
0
0
0
0
002_3_12779 31100003 0
31100015 002_0_12722 31100015 0
002_1 12741 31100015 0 008_1 13255 31112089 0 008_4_ 13416 31112153
002_3_12779 31100015 0 008_2_13308 31112089 0 31112154 001_1_12621 31112154
31100786 002_0_12722 31100786 0 008_3 13362 31112089 0 001_2_12649 31112154
002_1_ 12741 31100786 0 008_4 13416 31112089 0 001_3_12676 31112154
002_2_12761 31100786 0 010_0_13623 31112089 0 001_4_12698 31112154
002_3_12779 31100786 0 010_1_13645 31112089 0 31112211 004_0_12893 31112211
31111086 008_0_13197 31111086 0 31112090 010_0_13623 31112090 0 004_1_ 12930 31112211
008_1_13255 31111086 0 010_1_13645 31112090 0O 004_2_12967 31112211
008_2_13308 31111086 0 31112092 008_0_13197 31112092 0 007_0_13116 31112211
008_3_13362 31111086 0 008_1_13255 31112092 0 007_1_13140 31112211
008_4_13416 31111086 0
31111090 001_1_12621 31111090 0
0
0
0
0
0
0
0
0

001_2_ 12649 31111090

008_2_13308 31112092 0 007_2_13157 31112211
008_3_13362 31112092 0 007_3 13177 31112211
008_4 13416 31112092 0 31112213 001 1 12621 31112213
003_0_12805 31111090 010_0_13623 31112092 0 001_2_12649 31112213
003_1 12834 31111090 010_1_13645 31112092 0 001_3 12676 31112213
003 2 12864 31111090 31112149 011 3 13744 31112149 0 001_4_ 12698 31112213
31111097 008_0_13197 31111097

008_1_13255 31111097

31112150 001_1_12621 31112150 0 31112219 011_3_13744 31112219
001_2_12649 31112150 0 31112295 007_2_13157 31112295

008_2_ 13308 31111097 001_3_12676 31112150 O 007_3_13177 31112295

O O O O O O OO OO0 OO0 OO OO 0O O 0O o OO o oo o o o o o o o o o

008_3_13362 31111097 001_4_12698 31112150 O 31121007 001_2_12649 31121007



[FERRARI|

SPARE PARTS INSTANCE INDEX Page 2 of 11
Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty
31121007 001_3_12676 31121007 O 31241060 008_1_13255 31241060 O 31241100 001_1_12621 31241100 O
001_4_12698 31121007 0 008_2_13308 31241060 0 001_2_12649 31241100 0
31152085 010_0_13623 31152085 0 008_3_13362 31241060 O 001_3 12676 31241100 O
010_1_13645 31152085 0 008_4_13416 31241060 O 001_4_12698 31241100 0
31152103 003_0_12805 31152103 0 010_0_13623 31241060 O 007_0_13116 31241100 O
003_1_12834 31152103 0 010_1_ 13645 31241060 O 007_1_13140 31241100 0
003_2_12864 31152103 0 31241061 008_0_13197 31241061 0 007_2_13157 31241100 O
31211040 008_0_13197 31211040 0 008_1_13255 31241061 0 007_3_13177 31241100 0
008_1_13255 31211040 0 008_2_13308 31241061 0 009_0_13470 31241100 0
008_2_13308 31211040 0 008_3_13362 31241061 0 009_1_13502 31241100 0
008_3_13362 31211040 0 008_4_13416 31241061 0 011_3_13744 31241100 0
008_4 13416 31211040 0 31241080 001_1_12621 31241080 0 31241120 011_3_13744 31241120 0
31211080 001_1_12621 31211080 O 001_2_ 12649 31241080 0O 31241121 007_2_13157 31241121 0
002_0_12722 31211080 0 001_3_12676 31241080 0 007_3_13177 31241121 0
002_1 12741 31211080 O 001_4_12698 31241080 0 31312080 006_0_13060 31312080 O
002_2_12761 31211080 0 003_0_12805 31241080 0 006_1_13089 31312080 0
002_3_12779 31211080 O 003_1_12834 31241080 0O 31312082 003_0_12805 31312082 0
007_0_13116 31211080 0 003_2_12864 31241080 0 003_1_ 12834 31312082 0
007_1_13140 31211080 O 006_0_13060 31241080 0O 003_2_12864 31312082 0
007_2_13157 31211080 0 006_1_13089 31241080 0 009_0_13470 31312082 0
008_0_13197 31211080 0 007_0_13116 31241080 0 009_1 13502 31312082 0
008_1_13255 31211080 0 007_1_13140 31241080 0 009_2_13534 31312082 0
008_2_ 13308 31211080 0 007_2_13157 31241080 0 009_3_13564 31312082 0
008_3_ 13362 31211080 0 007_3_13177 31241080 0 009_4_ 13594 31312082 0
008_4_13416 31211080 O 011_3 13744 31241080 0O 31312083 002_1_12741 31312083 0
010_0_13623 31211080 0 31241085 003_0_12805 31241085 0 002_2_12761 31312083 0
010_1_13645 31211080 0 003_1_ 12834 31241085 0 002_3_ 12779 31312083 0
31211100 006_0_13060 31211100 O 003_2_12864 31241085 0 31312084 003_0_12805 31312084 0
006_1_13089 31211100 0 007_0_13116 31241085 0 003_1_12834 31312084 0
011_3 13744 31211100 O 009_0_13470 31241085 0 003_2_12864 31312084 0
31221121 003_0_12805 31221121 0 009_1_ 13502 31241085 0 31312085 003_1_12834 31312085 0
003_1_12834 31221121 0 009_2_ 13534 31241085 0 31312088 002_0_12722 31312088 0
003_2_12864 31221121 0 009_3_13564 31241085 0 002_1 12741 31312088 0
31241060 008_0_13197 31241060 0 009_4_ 13594 31241085 0 002_2_12761 31312088 0



[FERRARI|

SPARE PARTS INSTANCE INDEX Page 3 of 11
Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty
31312088 002_3_12779 31312088 0 31411084 008_4_13416 31411084 0 31422064 010_1_13645 31422064 0
31312094 003_0_12805 31312094 0 31411104 001_1 12621 31411104 0 31423043 008_0_13197 31423043 0
003_1_12834 31312094 0 001_2_12649 31411104 0 008_1_ 13255 31423043 0
003_2_12864 31312094 0 001_3_ 12676 31411104 O 008_2_13308 31423043 0
31312102 006_0_13060 31312102 0 001_4 12698 31411104 0 008_3_13362 31423043 0
006_1_13089 31312102 0 009_0_13470 31411104 0 008_4_13416 31423043 0
31312103 011_3_13744 31312103 0 009_1_ 13502 31411104 0 31423084 001_1_12621 31423084 0
31312124 003_0_12805 31312124 0 009_2_ 13534 31411104 0 001_2_12649 31423084 0
003_1_12834 31312124 0 009_3_13564 31411104 0 001_3_ 12676 31423084 0
003_2_12864 31312124 0 009_4_ 13594 31411104 O 001_4_12698 31423084 0
31312125 003_0_12805 31312125 0 31411105 009_0_13470 31411105 0 002_0_12722 31423084 0
003_1_12834 31312125 0 009_1_ 13502 31411105 0 002_1 12741 31423084 0
003_2_12864 31312125 0 31421083 001_1 12621 31421083 0 002_2_12761 31423084 0
31411043 008_0_13197 31411043 0 001_2_ 12649 31421083 0 002_3_12779 31423084 0
008_1_13255 31411043 0 001_3_12676 31421083 0 003_0_12805 31423084 0
008_2_13308 31411043 0 001_4_ 12698 31421083 0 003_1_12834 31423084 0
008_3_13362 31411043 0 003_0_12805 31421083 0 003_2_12864 31423084 0
008_4_13416 31411043 0 003_1_12834 31421083 0 006_0_13060 31423084 0
31411064 001_1_12621 31411064 0 003_2_12864 31421083 0 006_1_13089 31423084 0
001_2_ 12649 31411064 0 009_0_13470 31421083 0 007_0_13116 31423084 0
008_1_13255 31411064 0 009_1 13502 31421083 0 007_1_ 13140 31423084 0
008_2_13308 31411064 0 009_2_ 13534 31421083 0 007_2_13157 31423084 0
008_3_13362 31411064 0 009_3_13564 31421083 0 007_3_13177 31423084 0
008_4_13416 31411064 0 009_4 13594 31421083 0 008_0_13197 31423084 0
31411084 001_1_12621 31411084 0 31421101 004_0_12893 31421101 O 008_1_13255 31423084 0
001_2_ 12649 31411084 0 004_1_12930 31421101 0 008_2_13308 31423084 0
001_3 12676 31411084 0 004_2_12967 31421101 0 008_3_13362 31423084 0
001_4_12698 31411084 0 011_3 13744 31421101 O 008_4_13416 31423084 0
006_0_13060 31411084 0 31421132 003_1_12834 31421132 0 011_3_13744 31423084 0
006_1_13089 31411084 0 003_2_12864 31421132 0 31423105 002_0_12722 31423105 0
008_0_13197 31411084 0 31422064 003_0_12805 31422064 0 002_1_12741 31423105 0
008_1_13255 31411084 0 003_1_12834 31422064 0 002_3_12779 31423105 0
008_2_13308 31411084 0 003_2_12864 31422064 0 006_0_13060 31423105 0
008_3_13362 31411084 0 010_0_13623 31422064 0 006_1_13089 31423105 0



[FERRARI|

SPARE PARTS INSTANCE INDEX Page 4 of 11
Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty
31423105 009_0_13470 31423105 0 34213060 004_2_12967 34213060 0 37112173 002_3_12779 37112173 0
009_1_13502 31423105 0 34213061 004_0_12893 34213061 0 37112229 004_0_12893 37112229 0
011_3 13744 31423105 0 004_1_ 12930 34213061 0 004_1 12930 37112229 0
31423130 003_0_12805 31423130 0 004_2_12967 34213061 0 004_2_12967 37112229 0
007_2_ 13157 31423130 0 35111047 006_0_13060 35111047 0 37112231 002_2_12761 37112231 0
007_3 13177 31423130 0 006_1_13089 35111047 0 002_3_12779 37112231 0
011_3_13744 31423130 0 35111053 004_0_12893 35111053 0 37112233 002_0_12722 37112233 0
34110020 008_3_13362 34110020 O 004_1 12930 35111053 0 002_1_12741 37112233 0
008_4_13416 34110020 O 004_2_12967 35111053 0 002_3_ 12779 37112233 0
34110028 009_0_13470 34110028 0 35111055 004_0_12893 35111055 0 37320120 004_0_12893 37320120 O
009_1 13502 34110028 0 004_1_12930 35111055 0 004_1_12930 37320120 0
009_2_ 13534 34110028 0 004_2_12967 35111055 0 004_2_ 12967 37320120 0
009_3_13564 34110028 0 35121031 004_0_12893 35121031 0 37910832 004_0_12893 37910832 0
009_4_13594 34110028 0 004_1_12930 35121031 0 004_1_12930 37910832 0
34211029 009_0_13470 34211029 0 004_2_12967 35121031 O 004_2_ 12967 37910832 0
009_1_13502 34211029 0 35211120 004_0_12893 35211120 0 37911532 009_0_13470 37911532 0
009 2 13534 34211029 0 004_1_12930 35211120 0 009_1_13502 37911532 0
009_3 13564 34211029 0 004_2_12967 35211120 0 009_2 13534 37911532 0
009_4_13594 34211029 0 37111150 004_0_12893 37111150 O 009_3_13564 37911532 0
34211042 004_0_12893 34211042 0 004_1 12930 37111150 O 009_4_13594 37911532 0
004_1_12930 34211042 0 004_2_12967 37111150 O 38111400 006_0_13060 38111400 O
004_2_12967 34211042 0 37111152 004_0_12893 37111152 0 006_1_13089 38111400 0
34213020 008_0_13197 34213020 0 004_1 12930 37111152 0 38211400 009_0_13470 38211400 0
008_1_13255 34213020 0 004_2_12967 37111152 0 009_1 13502 38211400 0
008_2_13308 34213020 0 37111202 006_0_13060 37111202 0 009_2_13534 38211400 0
008_3_13362 34213020 0 006_1_13089 37111202 0 009_3_13564 38211400 0
008_4_13416 34213020 O 37111250 004_0_12893 37111250 0 009_4 13594 38211400 0
009_0_13470 34213020 0 004_1_12930 37111250 0 38211500 003_0_12805 38211500 0
009_1 13502 34213020 0 004_2_12967 37111250 0 003_1_12834 38211500 0
009_2_ 13534 34213020 O 37111253 006_0_13060 37111253 0 003_2_12864 38211500 0
009_3_13564 34213020 0 006_1_13089 37111253 0 38213002 006_0_13060 38213002 0
009_4_13594 34213020 0 37112173 002_0_12722 37112173 0 006_1_13089 38213002 0
34213060 004_0_ 12893 34213060 0 002_1 12741 37112173 0 38213800 004_0_12893 38213800 0
004_1_12930 34213060 0 002_2_12761 37112173 0 004_1_12930 38213800 0



[FERRARI|

SPARE PARTS INSTANCE INDEX Page 5 of 11
Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty
38213800 004_2_12967 38213800 0 52456340 004_2_12967 52456340 0 53152412 003_2_12864 53152412 0
39113501 011_3 13744 39113501 0 52456344 004_0_12893 52456344 0 53156150 002_3 12779 53156150 0
39113502 011 3 13744 39113502 0 004_1 12930 52456344 0 53156326 003_0_12805 53156326 0
39114008 011_3_13744 39114008 0 52456349 004_2_12967 52456349 0 53156327 003_0_12805 53156327 0
39114010 011_3_13744 39114010 0 52456354 004_0_12893 52456354 0 003_1_12834 53156327 0
39115010 011_3_13744 39115010 0 004_1_12930 52456354 0 003_2 12864 53156327 0
39413502 011_3_13744 39413502 0 004_2_12967 52456354 0 53156332 003_0_12805 53156332 0
39414008 011_3_13744 39414008 0 52456359 004_0_12893 52456359 0 53243851 006_0_13060 53243851 0
39414010 011_3_13744 39414010 O 52456360 004_1_12930 52456360 0 006_1_13089 53243851 0
39415010 011_3_13744 39415010 0 004_2_12967 52456360 0 53247468 002_2_12761 53247468 0
50947833 002_0_12722 50947833 0 52456362 004_0_12893 52456362 0 53247488 002_3_12779 53247488 0
002_1_ 12741 50947833 0 004_1_12930 52456362 0 55102678 003_0_12805 55102678 0
002_2_12761 50947833 0 004_2_12967 52456362 0 003_1_12834 55102678 0O
002_3_12779 50947833 0 52456370 004_0_12893 52456370 0 003_2_12864 55102678 0
52357250 009_0_13470 52357250 O 004_1_12930 52456370 0 55102714 007_0_13116 55102714 O
009_1_13502 52357250 0 004_2_12967 52456370 0 007_1_13140 55102714 0
009_2_13534 52357250 0 52456389 004_0_12893 52456389 0 007_2_13157 55102714 0
009_3 13564 52357250 0 004_1_12930 52456389 0 007_3_13177 55102714 0
009_4_13594 52357250 0 004_2_12967 52456389 0 55142076 009_0_13470 55142076 0O
52443852 006_0_13060 52443852 0 52456390 004_0_12893 52456390 0 009_1_13502 55142076 0
006_1_13089 52443852 0 004_1_ 12930 52456390 0 009_2 13534 55142076 O
52443853 006_0_13060 52443853 0 004_2_12967 52456390 0 009_3_13564 55142076 0
006_1_13089 52443853 0 53143712 011_3 13744 53143712 0 009_4_13594 55142076 0O
52447896 002_0_12722 52447896 0 53143875 003_0_12805 53143875 0 55147842 002_0_12722 55147842 0
002_1_12741 52447896 0 53143879 003_0_12805 53143879 0 002_1_12741 55147842 0
002_2_12761 52447896 0 53147482 002_0_12722 53147482 0 002_2_12761 55147842 0
002_3 12779 52447896 0 002_1 12741 53147482 0 002_3_ 12779 55147842 0
52448182 006_0_13060 52448182 0 53152401 003_1_12834 53152401 0 55220363 007_0_13116 55220363 0
006_1_13089 52448182 0 003_2_12864 53152401 0 007_1_13140 55220363 0
52456336 004_0_12893 52456336 0 53152402 003_1_12834 53152402 0 007_2_13157 55220363 0
004_1_12930 52456336 0 003_2_12864 53152402 0 007_3_13177 55220363 0
004_2_ 12967 52456336 0 53152411 003_1_12834 53152411 0 55242528 009_0_13470 55242528 0
52456340 004_0_12893 52456340 0 003_2_12864 53152411 0 009_1_13502 55242528 0
004_1_12930 52456340 0 53152412 003_1_12834 53152412 0 009_2_13534 55242528 0



[FERRARI|

SPARE PARTS INSTANCE INDEX Page 6 of 11
Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty
55242528 009_3_13564 55242528 0 56120364 007_3_13177 56120364 0 56148218 010_1_13645 56148218 0
009_4_13594 55242528 0 56143360 009_0_13470 56143360 0 56148285 008_0_13197 56148285 0
55243340 007_0_13116 55243340 0 56143865 006_0_13060 56143865 0 008_1_13255 56148285 0
007_1_13140 55243340 0 006_1_13089 56143865 0 008_2_13308 56148285 0
007_2_13157 55243340 0 56143880 006_0_13060 56143880 0 008_3_13362 56148285 0
007_3 13177 55243340 0 006_1_13089 56143880 0 008_4_13416 56148285 0
008_0_13197 55243340 0 56143883 006_0_13060 56143883 0 56148286 008_0_13197 56148286 0
55248038 008_0_13197 55248038 0 006_1_13089 56143883 0 56148287 008_0_13197 56148287 0
008_1_13255 55248038 0 56147499 001_1_12621 56147499 0 008_1_13255 56148287 0
008_2_13308 55248038 0 001_2_ 12649 56147499 0 008_2_13308 56148287 0
008_3_13362 55248038 0 56147520 003_0_12805 56147520 0 008_3_13362 56148287 0
008_4 13416 55248038 0 56147655 008_0_13197 56147655 0 008_4_13416 56148287 0
55248041 008_0_13197 55248041 0 008_1_13255 56147655 O 56148470 010_0_13623 56148470 0
008_1_13255 55248041 0 008_2_13308 56147655 0 010_1_13645 56148470 0
008_2 13308 55248041 0 008_3_13362 56147655 0 56149655 009_0_13470 56149655 0
008_3_13362 55248041 0 008_4_13416 56147655 0 009_1_13502 56149655 0
008_4 13416 55248041 0 56147711 008_0_13197 56147711 0 009_2_13534 56149655 0
55248283 008_0_13197 55248283 0 008_1_13255 56147711 0 009_3 13564 56149655 0
008_1_13255 55248283 0 008_2_13308 56147711 O 009_4_13594 56149655 0
008_2_ 13308 55248283 0 008_3_13362 56147711 0 56150361 008_0_13197 56150361 0
008_3_ 13362 55248283 0 008_4_13416 56147711 0 008_1_ 13255 56150361 0
008_4_13416 55248283 0 56147845 002_0_12722 56147845 0 008_2_13308 56150361 0
55248284 008_0_13197 55248284 0 002_1_12741 56147845 0 008_3_13362 56150361 0
008_1_13255 55248284 0 002_2_12761 56147845 0 008_4_13416 56150361 0
008_2_13308 55248284 0 002_3_12779 56147845 O 010_0_13623 56150361 O
008_3_13362 55248284 0 56147923 003_0_12805 56147923 0 010_1_13645 56150361 0
008_4 13416 55248284 0 003_1_12834 56147923 0 56152241 001_2 12649 56152241 0
55252316 001_1_12621 55252316 0 003_2_12864 56147923 0 001_3_12676 56152241 0
001_2_ 12649 55252316 0 56148037 008_0_13197 56148037 0 001_4_12698 56152241 0
001_3 12676 55252316 0 008_1_13255 56148037 0 56152300 007_0_13116 56152300 0
001_4_12698 55252316 0 008_2_13308 56148037 0 56152314 009_0_13470 56152314 0
56120364 007_0_13116 56120364 0 008_3_13362 56148037 0 56152403 003_1_12834 56152403 0
007_1_13140 56120364 0 008_4_13416 56148037 0 003_2_12864 56152403 0
007_2_13157 56120364 0 56148218 010_0_13623 56148218 0 56156119 001_4_12698 56156119 0



[FERRARI|

SPARE PARTS INSTANCE INDEX Page 7 of 11
Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty
56156152 001_1_12621 56156152 0 56157353 009_4_ 13594 56157353 0 56456351 004_2_12967 56456351 0

001_2_12649 56156152 56347484 002_0_12722 56347484 0 56456477 004_2_12967 56456477

56156940 007_0_13116 56156940 002_1_12741 56347484 0 56456478 004_0_12893 56456478
002_3 12779 56347484 0 004_1_12930 56456478

56349782 002_0_12722 56349782 0 004_2_12967 56456478

007_1_13140 56156940
007_2_13157 56156940
007_3 13177 56156940
56156948 007_3_13177 56156948
56157235 009_0_13470 56157235

002_1_12741 56349782 0 58002429 006_0_13060 58002429
002_3_12779 56349782 0 008_0_13197 58002429
56356165 002_3_12779 56356165 0 008_1_13255 58002429
009_1_13502 56157235 56356251 002_2 12761 56356251 0 008_2_ 13308 58002429
002_3_12779 56356251 0 008_3_13362 58002429

56356328 004_0_12893 56356328 0 008_4_13416 58002429

009_2_13534 56157235
009_3 13564 56157235
009 4 13594 56157235
56157244 009_0_13470 56157244

004_1_12930 56356328 0 58002538 008_0_13197 58002538
004_2_ 12967 56356328 0 008_1_13255 58002538
009_1_13502 56157244 56356329 004_0_12893 56356329 0 008_2_13308 58002538
009_2 13534 56157244 004_1_12930 56356329 0 008_3_ 13362 58002538

004_2_12967 56356329 0 008_4_13416 58002538
56356330 004_0_12893 56356330 0 58026222 008_0_13197 58026222

0
0
0
0
0
0
0
0
0
0
0
0
0
0
009_3_13564 56157244 0
0
56157246 009_0_13470 56157246 0 004_1_12930 56356330 0 008_1_13255 58026222
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0

009_4_13594 56157244
009_1_13502 56157246 004_2_12967 56356330 0 008_2_13308 58026222
56356331 004_0_12893 56356331 0 008_3_13362 58026222

004_1_12930 56356331 0 008_4 13416 58026222

009 2 13534 56157246
009 3 13564 56157246
009_4_13594 56157246
56157256 009_0_13470 56157256
009 1 13502 56157256

004_2_12967 56356331 0 58026224 008_0_13197 58026224
56356348 004_2_12967 56356348 0 58042167 006_0_13060 58042167
56359553 011 3 13744 56359553 0 008_0_13197 58042167
009_2_ 13534 56157256 56359554 011_3_13744 56359554 0 008_1_13255 58042167
56443857 006_0_13060 56443857 0 008_2_13308 58042167

006_1_13089 56443857 0 008_3_13362 58042167

009_3 13564 56157256
009 4 13594 56157256
56157307 009_2_13534 56157307
009_3 13564 56157307

56443871 006_0_13060 56443871 0 008_4_13416 58042167

006_1_13089 56443871 0 58042200 010_0_13623 58042200
009_4_13594 56157307 56456347 004_0_12893 56456347 0 010_1_13645 58042200
56157332 008_1_13255 56157332

008_2_13308 56157332

004_1_12930 56456347 0 58042202 008_0_13197 58042202
004_2_12967 56456347 0 008_1_13255 58042202

008_3_ 13362 56157332 56456351 004_0_12893 56456351 0 008_2_13308 58042202

O O O O O O OO OO0 OO0 OO OO 0O O 0O o OO o oo o o o o o o o o o

008_4_13416 56157332 004_1_12930 56456351 0 008_3_13362 58042202



[FERRARI|

SPARE PARTS INSTANCE INDEX Page 8 of 11
Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty
58042202 008_4_13416 58042202 0 58046902 013_0_13845 58046902 0 58048009 008_2_13308 58048009 0O
010_0_13623 58042202 58046903 012_0_13785 58046903 0 008_3_13362 58048009

010_1 13645 58042202
58043053 003_0_12805 58043053
003_1 12834 58043053

013_0_13845 58046903 0 008_4 13416 58048009
58046909 012_0_13785 58046909 0 58048025 008_0_13197 58048025
013_0_13845 58046909 0 58048214 010_0_13623 58048214
58046910 012_0_13785 58046910 0 010_1_13645 58048214
013_0_13845 58046910 0 58048215 010_0_13623 58048215
58046912 012_0_13785 58046912 0 010_1_13645 58048215

003 2 12864 58043053
58043086 004_0_12893 58043086
004_1_12930 58043086
004 2 12967 58043086
58043117 003_0_12805 58043117
003_1 12834 58043117

013_0_13845 58046912 0 58048301 008_0_13197 58048301
013_1_13860 58046912 0 010_1_13645 58048301
58046913 012_0_13785 58046913 0 58050345 008_0_13197 58050345
013_0_13845 58046913 0 008_1_13255 58050345
013_1_13860 58046913 0 008_2_13308 58050345
58047649 010_0_13623 58047649 0 008_3_13362 58050345
010_1_13645 58047649 0 010_0_13623 58050345
58047712 008_0_13197 58047712 0 010_1_13645 58050345
008_1_13255 58047712 0 58051670 008_0_13197 58051670

003_2_12864 58043117
58043176 009_0_13470 58043176
009_1_13502 58043176
009_2 13534 58043176
009_3_13564 58043176
009_4_13594 58043176
58043223 008_0_13197 58043223 008_2_13308 58047712 0 008_1_13255 58051670
008_3 13362 58047712 0 008_2_13308 58051670

008_4_13416 58047712 0 008_3 13362 58051670

008_1_13255 58043223
008_2_13308 58043223
008_3 13362 58043223 58048000 008_0_13197 58048000 0O 008_4 13416 58051670

008_1_13255 58048000 0O 58052018 012_0_13785 58052018

008_2_13308 58048000 0 012_1_13807 58052018

008_4_13416 58043223
58043242 008_0_13197 58043242
58043253 008_0_13197 58043253
58043391 008_0_13197 58043391
58043855 006_0_13060 58043855

006_1_13089 58043855
58043874 006_0_13060 58043874

006_1_13089 58043874

008_3 13362 58048000 0 012_2 13824 58052018
008_4_13416 58048000 0 58052019 012_0_13785 58052019
58048002 008_0_13197 58048002 0 012_1_13807 58052019
008_1 13255 58048002 0 012 2 13824 58052019
008_2_13308 58048002 0 58052020 012_0_13785 58052020
58048005 008_1_13255 58048005 0 012_1_13807 58052020
008_2_ 13308 58048005 0 012 2 13824 58052020
008_3_13362 58048005 0 58052021 012_0_13785 58052021
008_4_13416 58048005 0 012_1_13807 58052021

58043881 006_0_13060 58043881
006_1_13089 58043881
58046901 012_0_13785 58046901
013 0_13845 58046901
58046902 012_0_13785 58046902

58048009 008_0_13197 58048009 0O 012 2 13824 58052021
008_1_13255 58048009 0 58052022 012_0_13785 58052022

O O O O O O O O OO OO OO O O O O O O O o oo o oo oo o o o o
O O O O O O OO OO0 OO0 OO OO 0O O 0O o OO o oo o o o o o o o o o



[FERRARI|

SPARE PARTS INSTANCE INDEX Page 9 of 11
Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty
58052022 012_1_13807 58052022 0 58052302 010_0_13623 58052302 0 58057289 008_4_13416 58057289 0
012_2_ 13824 58052022 0 58052304 008_0_13197 58052304 0 58057292 008_0_13197 58057292 0
58052023 012 _0 13785 58052023 0 008_1_13255 58052304 O 58057293 008_1 13255 58057293 0
012_1_13807 58052023 0 008_2_13308 58052304 0 008_2_13308 58057293 0
012_2_13824 58052023 0 008_3_13362 58052304 0 58057294 008_1_13255 58057294 0
58052024 012 _0 13785 58052024 Q 58052309 007_0_13116 58052309 0 008_2 13308 58057294 0
012_1_13807 58052024 0 58052325 011_3 13744 58052325 0 008_3_13362 58057294 0
012_2_ 13824 58052024 0 58052326 011_3 13744 58052326 0 008_4_13416 58057294 0
58052029 012_1 13807 58052029 0 58052327 011_3 13744 58052327 0 58057295 008_0_13197 58057295 0
012_2_ 13824 58052029 0 58056391 004_0_12893 58056391 0 008_1_13255 58057295 0
58052033 012_0_13785 58052033 0 004_1 12930 58056391 0 008_2_13308 58057295 0
012_1 13807 58052033 0 004_2_12967 58056391 0 008_3_13362 58057295 0
012_2_ 13824 58052033 0 58056593 008_4_13416 58056593 0 008_4_13416 58057295 O
58052034 012_0_13785 58052034 0 58056942 007_0_13116 58056942 0 58057302 008_0_13197 58057302 0
012_1 13807 58052034 0 007_1_13140 58056942 0 008_1_ 13255 58057302 0
012_2_ 13824 58052034 0 007_2_13157 58056942 0 008_2_13308 58057302 0
58052144 012_1_13807 58052144 0 007_3_13177 58056942 0 008_3_13362 58057302 0
012_2 13824 58052144 0 58056991 001_3_12676 58056991 0 008_4_13416 58057302 0
58052145 012_1_13807 58052145 0 001_4_ 12698 58056991 0 58057306 008_1_13255 58057306 O
012_2_ 13824 58052145 0 58057247 009_0_13470 58057247 0 008_2_13308 58057306 O
58052146 012_1_13807 58052146 0 009_1_13502 58057247 0 008_3 13362 58057306 O
012_2_ 13824 58052146 0 009_2_ 13534 58057247 0 008_4_13416 58057306 0O
58052147 012_1 13807 58052147 0 009_3 13564 58057247 O 58057333 008_1_13255 58057333 0
012_2_ 13824 58052147 0 009_4 13594 58057247 0 008_2_13308 58057333 0
58052148 012_1_13807 58052148 0 58057263 008_0_13197 58057263 0 008_3_13362 58057333 0
012_2 13824 58052148 0 008_1_13255 58057263 0 008_4_13416 58057333 0
58052149 012_1_13807 58052149 0 008_2 13308 58057263 0 58057334 008_1_13255 58057334 0
012_2_ 13824 58052149 0 008_3_13362 58057263 0 008_2_13308 58057334 0
58052150 012_2_13824 58052150 O 008_4_13416 58057263 0 008_3_13362 58057334 0
58052151 012 _2 13824 58052151 Q 58057288 008_0_13197 58057288 0 008_4 13416 58057334 0
58052154 012_2_ 13824 58052154 0 58057289 008_0_13197 58057289 0 58057385 001_4_12698 58057385 0
58052155 012_2_13824 58052155 0 008_1_13255 58057289 0 58057402 008_4_13416 58057402 0
58052274 011 3 13744 58052274 0 008_2 13308 58057289 O 58057676 013 _0_13845 58057676 0
58052301 008_0_13197 58052301 0 008_3_13362 58057289 0 013_1_13860 58057676 O



[FERRARI|

SPARE PARTS INSTANCE INDEX Page 10 of 11
Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty
58057678 012_0_13785 58057678 0O 58150313 010_1_13645 58150313 0 59056051 001_2_12649 59056051 0
013_0_13845 58057678 58157346 008_3_13362 58157346 0 001_3_12676 59056051

013 1 13860 58057678
58057698 009_1_13502 58057698
009 2 13534 58057698

008_4 13416 58157346 0 001_4 12698 59056051
59015425 003_0_12805 59015425 0 59056052 001_1_12621 59056052
003_1_12834 59015425 0O 001_2_12649 59056052
009_3_13564 58057698 003_2 12864 59015425 0 59056089 001_3_12676 59056089
59047450 001_1_12621 59047450 0 001_4_12698 59056089

001_2_12649 59047450 0O 59056111 001_3_12676 59056111

012_0_13785 58057698
013_0_13845 58057698
013 1 13860 58057698
58057712 012_0_13785 58057712
013_0_13845 58057712

001_3_12676 59047450 0O 001_4 12698 59056111
001_4_12698 59047450 0 59056365 004_0_12893 59056365
59047454 001_1_12621 59047454 0 004_1_12930 59056365
013_1_13860 58057712
58057714 009_1_13502 58057714
009_2 13534 58057714

001_2 12649 59047454 Q 004_2_12967 59056365
001_3 12676 59047454 0 59056383 004_1_12930 59056383
59047709 008_0_13197 59047709 0O 004_2_12967 59056383
008_1 13255 59047709 0 59056385 004_0_12893 59056385
008_2_13308 59047709 0O 59056925 007_0_13116 59056925
008_3 13362 59047709 0O 007_1_13140 59056925

009_3_13564 58057714
58057722 012_0_13785 58057722
013_0_13845 58057722
013 1_ 13860 58057722
58057724 012_0_13785 58057724
013_0_13845 58057724

008_4_13416 59047709 O 59056935 007_0_13116 59056935
59047743 011_3_13744 59047743 0 007_1_13140 59056935
59047745 011_3_13744 59047745 0 007_2_13157 59056935
013 1 13860 58057724
58057732 013_0_13845 58057732
013_1_13860 58057732

59047927 001 1 12621 59047927 0 007_3 13177 59056935

001_2_12649 59047927 0 59056945 009_0_13470 59056945

001_3_12676 59047927 0 009_1_13502 59056945
58057767 013_1_13860 58057767
58057768 013_1_13860 58057768
58057770 013_1_13860 58057770
58057771 013_1_13860 58057771
58057772 013_1_13860 58057772
58150313 008_0_13197 58150313

008_1_13255 58150313

001_4_12698 59047927 O 59056975 009 2 13534 59056975
59048200 010_0_13623 59048200 0 009_3_13564 59056975
010_1_13645 59048200 0O 009_4_13594 59056975
59048208 010_0_13623 59048208 0 59056980 007_2_13157 59056980
010_1_13645 59048208 0 007_3_13177 59056980
59048469 010_0_13623 59048469 0 59056982 001_2_12649 59056982
010_1 13645 59048469 0 001_3_12676 59056982
59048522 009_0_13470 59048522 0 001_4_12698 59056982
009_1_13502 59048522 0 59056984 001_2_12649 59056984
59052204 008_0_13197 59052204 0 59056986 001_2_12649 59056986
59056051 001_1_12621 59056051 0 001_4_12698 59056986 0

008_2_ 13308 58150313

0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
0
008_3_13362 58150313 0
0

008_4_ 13416 58150313

O O O O O O O O OO OO OO O O O O O O O o oo o oo oo o o o o

010_0_13623 58150313



[FERRARI]

SPARE PARTS INSTANCE INDEX Page 11 of 11
Code Parts Table Pos. Q.ty Code Parts Table Pos. Q.ty
59056989 009_2 13534 59056989 0 59057579 001_1 12621 59057579 0
009_3_13564 59056989 0 59057580 001_1_12621 59057580 0
009 4 13594 59056989 0 59059551 011_3 13744 59059551 0
59057075 008_0_13197 59057075 O 59059561 011_3 13744 59059561 0
59057076 008_2_ 13308 59057076 O 59059571 011_3 13744 59059571 0
008_3 13362 59057076 O 59247884 002_0_12722 59247884 0
008_4 13416 59057076 O 002_1_ 12741 59247884 0
59057077 008_1 13255 59057077 0 002_2_12761 59247884 0
008_2_13308 59057077 O 002_3_12779 59247884 0
008_3_ 13362 59057077 O 59247970 002_0_12722 59247970 0
008_4 13416 59057077 0 002_1_12741 59247970 0
59057240 009_0_13470 59057240 0 59247971 002_0_12722 59247971 0
009_1 13502 59057240 0 002_1_ 12741 59247971 0
009_2 13534 59057240 0 002_2_12761 59247971 0
009_3 13564 59057240 O 002_3_12779 59247971 0O
009_4_ 13594 59057240 0 59248490 006_0_13060 59248490 0
59057252 009_0_13470 59057252 0 006_1_13089 59248490 0
009_1 13502 59057252 0 59256252 002_2_12761 59256252 0
009_2 13534 59057252 0 59256257 002_3_ 12779 59256257 0
009_3 13564 59057252 0 59256265 002_3_ 12779 59256265 0
009 4 13594 59057252 0 59259555 011_3_13744 59259555 0
59057270 009_1 13502 59057270 0 59259563 011_3 13744 59259563 0
009_2 13534 59057270 0 59259567 011_3 13744 59259567 0
009 3 13564 59057270 0 59259578 011_3_13744 59259578 0
009_4 13594 59057270 O 59259580 011_3 13744 59259580 0
59057308 009_2 13534 59057308 0 862791000 007_0_13116 86279100 0
009 3 13564 59057308 0 92243685 011_3_13744 92243685 0
009_4_ 13594 59057308 0 92457794 011_3 13744 92457794 0
59057309 009_2 13534 59057309 0 F0305017160 009_0_13470 F0305017 O
009 3 13564 59057309 0 F0843818000 007_0_13116 F0843818 0
009_4 13594 59057309 0O F0862791000 007_0_13116 F0862791 0
59057561 001_1 12621 59057561 0
59057575 001_1 12621 59057575 O
59057576 001_1 12621 59057576 O



	INHOUD
	Drijfwerk Huis  '04
	Drijfwerk Huis  '02
	Drijfwerk Huis  '95

	Index
	Koppeling  '02
	Koppeling  '00
	Koppeling  '96
	koppeling  '95

	Motorsteun & Kappen  '01
	Motorsteun & kappen  '00
	Motorsteun & Kappen  '97
	Motorsteun & Kappen  '96

	PTO & Tandwielen  '00
	PTO & Tandwielen  '96
	PTO & Tandwielen  '95

	Remmen  '96
	Remmen  '95

	Schakelpoken  '04
	Schakelpoken  '01
	Schakelpoken  '97
	Schakelpoken  '96
	Schakelpoken  '95

	Stickers  '03  13
	Stickers  '00  13
	Stickers  '01  12
	Stickers  '00  12
	Stickers  '97  12

	Stuur & Kabels  '02
	Stuur & Kabels  '00
	Stuur & Kabels  '97
	Stuur & Kabels  '96
	Stuur & Kabels  '95

	Stuurboom  '02
	Stuurboom  '97
	Stuurboom  '96
	Stuurboom  '95

	Wielassen & Flenzen  '00
	Wielassen & Flenzen  '95

	Wielen  '03
	Wielen  '95




